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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

General Information

Product Description for Equipment under Test (EUT)

Applicant eSky wireless Inc.

A311#,258,Road Ren’ai Suzhou china 215021

Manufacturer eSky wireless Inc.

A311#,258,Road Ren’ai Suzhou china 215021

Brand(Trade) Name N/A

Product (Equipment) GPS Tracker

Model Name ES810-CM
Mode Transmit Receive
Band 2 1850-1910MHz 1930-1990MHz
Band 4 1710-1755MHz 2110-2155MHz
Frequency Range Band 5 824-849MHz 869-894MHz
Band 12 699-716MHz 726-746MHz
Band 13 777-787TMHz 746-756MHz
Band 26 814-849MHz 859-894MHz
. Maximum Emission
Mode Modulation EIRP (W) Designator
LTE Band 2 CB:1.4MHz QPSK 0.4355 1IM11G7D
LTE Band 2 CB:1.4MHz 16QAM 0.4345 952KD7W
LTE Band 2 CB:3MHz QPSK 0.4436 1M14G7D
LTE Band 2 CB:3MHz 16QAM 0.4325 966KD7W
LTE Band 2 CB:5MHz QPSK 0.4365 1M14G7D
LTE Band 2 CB:5MHz 16QAM 0.4539 966KD7W
LTE Band 2 CB:10MHz QPSK 0.4130 1M14G7D
LTE Band 2 CB:10MHz 16QAM 0.4335 1M01D7W
LTE Band 2 CB:15MHz QPSK 0.4198 1M14G7D
LTE Band 2 CB:15MHz 16QAM 0.4550 976KD7W
LTE Band 2 CB:20MHz QPSK 0.4150 1MO05G7D
Transmit Power LTE Band 2 CB:20MHz 16QAM 0.3954 1M0O5D7W
LTE Band 4 CB:1.4MHz QPSK 0.4550 1M10G7D
LTE Band 4 CB:1.4MHz 16QAM 0.4487 947KD7W
LTE Band 4 CB:3MHz QPSK 0.4603 1M13G7D
LTE Band 4 CB:3MHz 16QAM 0.4529 966KD7W
LTE Band 4 CB:5MHz QPSK 0.4539 1M11G7D
LTE Band 4 CB:5MHz 16QAM 0.4613 966KD7W
LTE Band 4 CB:10MHz QPSK 0.4395 1M15G7D
LTE Band 4 CB:10MHz 16QAM 0.4313 1MO00OD7W
LTE Band 4 CB:15MHz QPSK 0.4345 1M15G7D
LTE Band 4 CB:15MHz 16QAM 0.4487 1MO00OD7W
LTE Band 4 CB:20MHz QPSK 0.4246 1M14G7D

LTE Band 4 CB:20MHz 16QAM 0.4529 1MO0OD7W

Maximum Emission

Mode Modulation
ERP (W) | Designator

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

LTE Band 5 CB:1.4MHz QPSK 0.2249 1M10G7D
LTE Band 5 CB:1.4MHz 16QAM 0.2244 942KD7W
LTE Band 5 CB:3MHz QPSK 0.2312 1M14G7D
LTE Band 5 CB:3MHz 16QAM 0.2280 961KD7W
LTE Band 5 CB:5MHz QPSK 0.2249 1M12G7D
LTE Band 5 CB:5MHz 16QAM 0.2178 952KD7W
LTE Band 5 CB:10MHz QPSK 0.2249 1M13G7D
LTE Band 5 CB:10MHz 16QAM 0.2178 976KD7W
LTE Band 12 CB:1.4MHz QPSK 0.1652 1M10G7D
LTE Band 12 CB:1.4MHz 16QAM 0.1629 942KD7W
LTE Band 12 CB:3MHz QPSK 0.1694 1M13G7D
LTE Band 12 CB:3MHz 16QAM 0.1663 961KD7W
LTE Band 12 CB:5MHz QPSK 0.1656 1M11G7D
LTE Band 12 CB:5MHz 16QAM 0.1618 952KD7W
LTE Band 12 CB:10MHz QPSK 0.1663 1M14G7D
LTE Band 12 CB:10MHz 16QAM 0.1626 981KD7W
LTE Band 13 CB:5MHz QPSK 0.1439 1M12G7D
LTE Band 13 CB:5MHz 16QAM 0.1452 952KD7W
LTE Band 13 CB:10MHz QPSK 0.1396 1M15G7D
LTE Band 13 CB:10MHz 16QAM 0.1368 995KD7W
LTE Band 26 CB:1.4MHz QPSK 0.1439 1M11G7D
LTE Band 26 CB:1.4MHz 16QAM 0.1439 942KD7W
LTE Band 26 CB:3MHz QPSK 0.2158 1M14G7D
LTE Band 26 CB:3MHz 16QAM 0.2075 962KD7W
LTE Band 26 CB:5MHz QPSK 0.2046 1M11G7D
LTE Band 26 CB:5MHz 16QAM 0.1941 957KD7W
LTE Band 26 CB:10MHz QPSK 0.1977 1M14G7D
LTE Band 26 CB:10MHz 16QAM 0.1901 995KD7W
LTE Band 26 CB:15MHz QPSK 0.2037 1M14G7D
LTE Band 26 CB:15MHz 16QAM 0.1986 971KD7W
Modulation Technique | QPSK, 16QAM
Mode Type Gain(dBi)
Band 2 FPC 5.50
Band 4 FPC 5.22
Antenna Specification Band 5 FPC 2.66
Band 12 FPC 1.65
Band 13 FPC 1.09
Band 26 FPC 2.66
Output Voltage %Z\g@ m Battery
Received Date May 31, 2018
Date of Test June 08, 2018 ~ June 14, 2018

*All measurement and test data in this report was gathered from production sample serial number: 1805044
(Assigned by BACL, Taiwan).

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Objective
This report is prepared on behalf of eSky wireless Inc. in accordance with Subpart 27 of the Federal

Communication Commissions rules.

Related Submittal(s)/Grant(s)
N/A.

Test Methodology
All tests and measurements indicated in this document were performed in accordance with the Code

of Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H —Public Mobile Services

Part 24 Subpart E — Personal Communications Services

Part 27 — Miscellaneous wireless communications services

Part 90 — Private Land Mobile Radio Services

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Taiwan).
The radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Test Facility
The Test site used by Bay Area Compliance Laboratories Corp. (Taiwan) to collect test data is located

on
X170, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 22183, Taiwan, R.O.C.
[ 168-3, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 22183, Taiwan, R.O.C.

Bay Area Compliance Laboratories Corp. (Taiwan) Lab is accredited to 1SO 17025 by Taiwan
Accreditation Foundation (TAF code: 3180) and the FCC designation No.TW3180 under the Mutual
Recognition Agreement (MRA) in FCC Test. The facility also complies with the radiated and AC line
conducted test site criteria set forth in ANSI C63.10.

The Federal Communications Commission has the reports on file and is listed under FCC Registration
No.: 974454, The test site has been approved by the FCC for public use and is listed in the FCC Public
Access Link (PAL) database.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

System Test Configuration

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-E.

The final qualification test was performed with the EUT operating at normal mode.
eMTC Auto Mode: Narrowband and resource blocks per cell BW

Test Item LTE Bandwidth(MHz) Modulation RB setting TBS Test
Band | 1.4 | 3 | 5 |10 | 15| 20 | QPSK | 16QAM NB ldx channel
2 v [ v]v]v]v]v v v 0 10 L/M/H
4 v [ v]vi]v]v]v v v 0 10 L/M/H
RF Output 5 V I Y[V Y]] = v v 0 10 L/M/H
Power** 12 vV I VIV VY] x| x v v 0 10 L/M/H
13 x x |V | V| x| x v v 0 10 L/M/H*
26 v vViIivi|v]v ] x v v 0 10 L/M/H*
2 v [ v]vi v]v]v v v 0 10 L/M/H
4 v [vI]v]vIv]|v v v 0 10 L/M/H
toap\f:gge 5 v ivIiviv]x]|x v v 0 10 | LMH
ratio 12 v viiv|v] x| x v v 0 10 L/M/H
13 x x [ v v ] x| = v v 0 10 L/M/H*
26 v [v]v]v]v] =« v v 0 10 L/IM/H*
2 v vVivi|v]|]v |V v v 0 10 M
4 v vVivi|]v]|]v |V v v 0 10 M
Radiated 5 vV | VIV v]x]x v v 0 10 M
power 12 v [ v]v|v ] x| x v v 0 10 M
13 x x | vV | v ]| x| % v v 0 10 M
26 v [ v]v]v]v] = v v 0 10 M
2 v vVivi|v]|]v |V v v 0 10 M
4 v [ v]v]v]v]v v v 0 10 M
Occupied 5 v v v v x x v v 0 10 M
Bandwidth 12 v vViivi]v ] x| x v v 0 10 M
13 x x v v x x v v 0 10 M
26 v [ v]v]v]v] = v v 0 10 M
2 v | v]viiv]v]v v v 0 10 M
Spurious 4 v | v]vi]|v]v]v v v 0 10 M
Emissionsat | 5 A EAEAENE v v 0 10 M
Antenna 12 v Viivi|v] x| x v v 0 10 M
Terminal 13 x [ x[v][v]x]x v v 0 10 M
26 v [v]v]v]v]| =« v v 0 10 M
2 v Vivi|vi|]v |V v v 0 10 M
Field 4 v v v v v v v v 0 10 M
Strength of 5 V [ VY| ]x]|x v v 0 10 M
Spurious 12 v R 2R ENE] v v 0 10 M
Radiation 13 x x | v |v ] x| x v v 0 10 M
26 v ViIivi|v]v ] x v v 0 10 M
0/0@1.4MHz BW
0/1@3MHz BW
Band 0/3@5MHz BW
Edge** 2 A A A A R v Y 0/7@10MHz BW 10 L/H
0/11@15MHz BW
0/15@20MHz BW

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 7 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

0/0@1.4MHz BW
0/1@3MHz BW
0/3@5MHz BW
4 Y R R R Y d 0/7@10MHz BW 10 LH
0/11@15MHz BW
0/15@20MHz BW
0/0@1.4MHz BW
0/1@3MHz BW
S IR A A R ol Rl B Y 0/3@5MHz BW 10 L/H
0/7@10MHz BW
0/0@1.4MHz BW
0/1@3MHz BW
3 I A R R I B B Y 0/3@5MHz BW 10 L/H
0/7@10MHz BW
0/3@5MHz BW
13 x x | v | v | x| x v v 0/7@10MHz BW 10 M*
0/0@1.4MHz BW
0/1@3MHz BW
26 v VIV v]Vv ]| x v v 0/3@5MHz BW 10 L/H
0/7@10MHz BW
0/11@15MHz BW
2 v [ v v v v]v v v 0 10 M
4 vV I v]v]v]v]v v v 0 10 M
Frequency 5 V VY|V x| x v v 0 10 M
stability 12 vV [ v|vI|v] x| x v v 0 10 M
13 x x | V|V | x| % v v 0 10 M
26 vV  Iv v v]v] =« v v 0 10 M

Note *: only middle channel with LTE band 13 @10MHz bandwidth.

Note**: Both RB 0 and RB 6 were test for QPSK, both RB 0 and RB 5 were test for 16QAM.other item only
test RB 6 with QPSK and RB 5 with 16QAM.

LTE band 26 overlaps the entire frequency range of LTE band 5, therefore, the test data provided in this report

covers band 5 and the portion of band 26 subject to part 22

Equipment Modifications

No modification was made to the EUT.

EUT Exercise Software
N/A.

Support Equipment List and Details

Description

Manufacturer

Model Number

SIN

Wideband Radio Communcation Tester

Rohde & Schwarz

CMWS500

149170

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Block Diagram of Test Setup
For Radiated Emissions (Below & Above 1GHz).

Tumtable
2m Diameter

r "
s | CMWS00 | VAC Source | "
i’ 1"
i' “
. v
h \
rI 1"'
| '
f [
' '
h —_— 1
f 0
H i |.-'|.||'I=:||.1|_1| | EUT | : | D} Source | i
i '
' i i i
v i ! f
] I I - i
[ I : = V
'1 B - = N
1 5 ¥
a 2 ;
i "'
% MNon-Conductive Table 5
\
*, 150¢m above Ground Plame ¢ .
. .
"-‘ + 1.5 Meter ——————P -
“ H
. ’

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 9 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Summary of Test Results

§24.232(c) ;§27.50; §90.635

FCC Rules Description of Test Result
§1.1310,8 2.1091 Maximum Permissible Exposure (MPE) Compliance
82.1046; §22.913 (a); .
RF Output Power Compliance

§2.1047

Modulation Characteristics

Not Applicable

§ 2.1049; §22.905; §22.917;

§24.235 ;827.54; §90.691

Occupied Bandwidth Compliance
§24.238 ;827.53; §90.209
§ 2.1051; §22.917(a); )
Spurious Emissions at Antenna Terminal Compliance
§24.238(a) ;§27.53; §90.691
§ 2.1053; §22.917(a); .
Field Strength of Spurious Radiation Compliance
§24.238(a) ;827.53; §90.691
§22.917(a); )
Band Edge Compliance
§24.238(a) ;827.53; §90.691
§ 2.1055; §22.355; .
Frequency stability Compliance

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Test Equipment List and Details

Description Manufacturer Model Serial Number Cellonaien | CellieElon
Date Due Date
Radiated Room (966-A)
Bilog Antenna sunol & Mini-
with 6 dB - JB6/UNAT-6+ | A050115/15542 01| 2017/12/20 2018/12/19
Circuits
Attenuator
Bilog Antenna .
: Sunol Sciences & JB3 &EM- A061204 /ATT-09-
with 6 dB EMEC ATT18.6.NN 003 2017/11/17 | 2018/11/16
Attenuator
Horn Antenna EMCO 3115 2171 2017/07/17 2018/07/16
Horn Antenna EMCO 3115 9311-4158 2018/04/20 2019/04/19
Horn Antenna | ETS-Lindgren 3116 62638 2017/09/13 2018/09/12
Preamplifier Sonoma 310N 130602 2017/07/03 2018/07/02
Preamplifier Sonoma 310N 130602 2018/07/03 2019/07/02
Preamplifier | T Ec'g‘r’gon'cs EMO01G18G 060698 2018/04/13 | 2019/04/12
Microware | EM Electronics | p\1165406 060656 2018/01/15 | 2019/01/14
Preamplifier Corporatino
Sweep Signal Agilent 836508 3420A00581 | 2017/06/29 | 2018/06/28
Generator
EMI Test Rohde & ESR7 101419 2017/11/06 | 2018/11/05
Receiver Schwarz
Spectrum Rohde & FSEK30 825084/006 | 2017/12/15 | 2018/12/14
Analyzer Schwarz
. K1K50-UP0264-
Microflex Cable ROSNOL K1K50-80CM 160309-2 2018/01/17 2019/01/16
. K1K50-UP0264-
Microflex Cable ROSNOL K1K50-450CM 160309-1 2018/03/05 | 2019/03/04
. UFB311A-Q-
Microflex Cable UTIFLEX 1440-300300 220490-006 2017/10/31 | 2018/10/30
. UFB197C-1-
Mircoflex Cable UTIFLEX 2362-70U-70U 225757-001 2017/07/10 | 2018/07/09
. UFB197C-1-
Mircoflex Cable UTIFLEX 2362-70U-70U 225757-001 2018/07/10 2019/07/09
. UFA210A-1- |MFR64639 226389-
Microflex Cable UTIFLEX 3149-300300 001 2017/11/10 2018/11/09
Turn Table Champro TT-2000 060772-T N.C.R N.C.R
Antenna Tower Champro AM-BS-4500-B 060772-A N.C.R N.C.R
Controller Champro EM1000 60772 N.C.R N.C.R
Software Farad EZ EMC BACL-03A1 N.C.R N.C.R

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted Room
Spectrum Rohde & FSU26 200268 2018/05/04 | 2019/05/03
Analyzer Schwarz
Attenuator  |MINI-CIRCUITS|  BW-S10W5+ N/A 2018/03/08 | 2019/03/07
Cable WOKEN SFL402 S02-160323-07 | 2018/02/12 | 2019/02/11

*Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above
were traceable to the SI System of Units via the R.O.C. Center for Measurement Standards of the Electronics
Testing Center, Taiwan (ETC) or to another internationally recognized National Metrology Institute (NMI),
and were compliant with the current Taiwan Accreditation Foundation (TAF) requirements

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

ECC §1.1310, § 2.1091 - Maximum Permissible Exposure (MPE)

Applicable Standard

According to subpart §1.1310, systems operating under the provisions of this section shall be operated in a
manner that ensures that the public is not exposed to radio frequency energy level in excess of the

Commission’s guideli

Limits for Maximum Permissible Exposure (MPE) (§1.1310, §2.1091)

nes.

(B) Limits for General Population/Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f2) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;

According to §1.1310 and §2.1091 RF exposure is calculated.

Calculated Formulary:

Predication of MPE limit at a given distance
S = PG/4nR2 = power density (in appropriate units, e.g. mW/cm?);
P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor,
is normally numeric gain;
R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

RF Exposure Evaluation Result

MPE evaluation for

single transmission:

Mode Frg&ﬁ?)cy A.ntenna Gain . Target Power EI\D/?SI;Jaar;[(I:zn IIDD:r\g(ietl;/ MPE Lin;it
(dBi) (humeric) | (dBm) | (mWw) (cm) (MWicm?) (mWiem?)
Band 2 1850-1910 5.50 3.548 21.50 141.254 20 0.100 1
Band 4 1710-1755 5.22 3.327 21.50 141.254 20 0.093 1
Band 5 824-849 2.66 1.845 23.50 223.872 20 0.082 0.55
Band 12 699-716 1.65 1.462 23.00 199.526 20 0.058 0.47
Band 13 777-787 1.09 1.285 23.00 199.526 20 0.051 0.52
Band 26 814-849 2.66 1.845 23.00 199.526 20 0.073 0.54

Result: MPE evaluation of single transmission meet 20cm the requirement of standard.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E, Part 27 , Part 90 there is no specific requirement for
digital modulation, therefore modulation characteristic is not presented.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 14 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

FCC §2.1046, 8§ 22.913 (A) & 8 24.232 (C) & § 27.50&890.635 - RF Output
Power

Applicable Standard

According to FCC 82.1046 and 822.913 (a), the ERP of mobile transmitters and auxiliary test
transmitters must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP
and the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §24.232 (d) Power measurements for transmissions by stations authorized under this
section may be made either in accordance with a Commission-approved average power technique or
in compliance with paragraph (e) of this section. In both instances, equipment employed must be
authorized in accordance with the provisions of §24.51. In measuring transmissions in this band
using an average power technique, the peak-to-average ratio (PAR) of the transmission may not
exceed 13 dB.

According to FCC §2.1046 and §27.50 (d), (4) Fixed, mobile, and portable (hand-held) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in the 1695-1710
MHz and 1755-1780 MHz bands are limited to 1 watt EIRP. Fixed stations operating in the 1710-
1755 MHz band are limited to a maximum antenna height of 10 meters above ground. Mobile and
portable stations operating in these bandsmust employ a means for limiting power to the minimum
necessary for successful communications.

According to §27.50
(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and
805-806 MHz bands are limited to 3 watts ERP.

(c) (10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz
band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

(d), (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited
to 1 watt EIRP.

Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10
meters above ground. Mobile and portable stations operating in these bands must employ a means for
limiting power to the minimum necessary for successful communications.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 15 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

(h),(2) Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts
transmitter output power.

According to §90.635
(b) The maximum output power of the transmitter for mobile stations is 100 watts (20 dBw).

Test Procedure
For Conducted method:
The RF output of the transmitter was connected to the CMW500 through sufficient attenuation

For ERP measurement:

ERP can be calculated by below formula from KDB 412172 DO1.

EIRP=Pt + G- Lc

Pt = transmitter output power, in dBm.

Gt = gain of the transmitting antenna, in dBi (EIRP).

Lc = signal attenuation in the connecting cable between the transmitter and antenna, in dB.
ERP = EIRP - 2.15 dB.

Environmental Conditions

Temperature: 25 C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-08 ~ 2018-07-13.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 16 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Maximum Output Power

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.84 55 26.34 33
Index=10
) RB Size=0,
Middle 20.89 55 26.39 33
Index=10
RB Size=0,
High 20.61 55 26.11 33
Index=10
QPSK
RB Size=6,
Low 19.66 5.5 25.16 33
Index=10
RB Size=6,
Middle 20.00 55 255 33
Index=10
RB Size=6,
High 19.71 55 25.21 33
Index=10
2 1.4
RB Size=0,
Low 20.56 55 26.06 33
Index=10
RB Size=0,
Middle 20.88 55 26.38 33
Index=10
) RB Size=0,
High 20.53 55 26.03 33
Index=10
16QAM
RB Size=5,
Low 19.51 55 25.01 33
Index=10
] RB Size=5,
Middle 19.63 55 25.13 33
Index=10
RB Size=5,
High 19.61 55 25.11 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.84 55 26.34 33
Index=10
RB Size=0,
Middle 20.97 5.5 26.47 33
Index=10
RB Size=0,
High 20.68 55 26.18 33
Index=10
QPSK
RB Size=6,
Low 19.68 5.5 25.18 33
Index=10
RB Size=6,
Middle 19.92 55 25.42 33
Index=10
RB Size=6,
High 19.73 55 25.23 33
Index=10
2 3
RB Size=0,
Low 20.72 55 26.22 33
Index=10
RB Size=0,
Middle 20.86 55 26.36 33
Index=10
) RB Size=0,
High 20.82 55 26.32 33
Index=10
16QAM
RB Size=5,
Low 19.72 55 25.22 33
Index=10
] RB Size=5,
Middle 19.79 55 25.29 33
Index=10
RB Size=5,
High 19.79 55 25.29 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.9 55 26.4 33
Index=10
) RB Size=0,
Middle 20.15 55 25.65 33
Index=10
RB Size=0,
High 20.6 55 26.1 33
Index=10
QPSK
RB Size=6,
Low 20.88 55 26.38 33
Index=10
RB Size=6,
Middle 20.56 55 26.06 33
Index=10
RB Size=6,
High 20.35 55 25.85 33
Index=10
2 5
RB Size=0,
Low 20.85 55 26.35 33
Index=10
RB Size=0,
Middle 21.07 55 26.57 33
Index=10
) RB Size=0,
High 19.95 55 25.45 33
Index=10
16QAM
RB Size=5,
Low 20.03 55 25.53 33
Index=10
] RB Size=5,
Middle 19.89 55 25.39 33
Index=10
RB Size=5,
High 21.03 55 26.53 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.61 55 26.11 33
Index=10
) RB Size=0,
Middle 20 55 255 33
Index=10
RB Size=0,
High 20.66 55 26.16 33
Index=10
QPSK
RB Size=6,
Low 20.19 5.5 25.69 33
Index=10
RB Size=6,
Middle 20.17 55 25.67 33
Index=10
RB Size=6,
High 20.22 55 25.72 33
Index=10
2 10
RB Size=0,
Low 20.72 55 26.22 33
Index=10
RB Size=0,
Middle 20.55 55 26.05 33
Index=10
) RB Size=0,
High 20.87 55 26.37 33
Index=10
16QAM
RB Size=5,
Low 20.26 55 25.76 33
Index=10
] RB Size=5,
Middle 20.07 55 25.57 33
Index=10
RB Size=5,
High 20.26 55 25.76 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.57 5.5 26.07 33
Index=10
RB Size=0,
Middle 20.55 55 26.05 33
Index=10
RB Size=0,
High 20.7 5.5 26.2 33
Index=10
QPSK
RB Size=6,
Low 20.19 5.5 25.69 33
Index=10
RB Size=6,
Middle 20.49 5.5 25.99 33
Index=10
RB Size=6,
High 20.73 5.5 26.23 33
Index=10
2 15
RB Size=0,
Low 20.72 5.5 26.22 33
Index=10
RB Size=0,
Middle 20.63 5.5 26.13 33
Index=10
RB Size=0,
High 21.08 5.5 26.58 33
Index=10
16QAM
RB Size=5,
Low 20.52 5.5 26.02 33
Index=10
RB Size=5,
Middle 20.34 5.5 25.84 33
Index=10
RB Size=5,
High 20.78 5.5 26.28 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size/ Average Ant Gain EIRP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.47 5.5 25.97 33
Index=10
RB Size=0,
Middle 20.57 55 26.07 33
Index=10
RB Size=0,
High 20.68 5.5 26.18 33
Index=10
QPSK
RB Size=6,
Low 20.55 5.5 26.05 33
Index=10
RB Size=6,
Middle 20.64 5.5 26.14 33
Index=10
RB Size=6,
High 20.59 5.5 26.09 33
Index=10
2 20
RB Size=0,
Low 20.4 5.5 25.9 33
Index=10
RB Size=0,
Middle 20.37 5.5 25.87 33
Index=10
RB Size=0,
High 20.44 5.5 25.94 33
Index=10
16QAM
RB Size=5,
Low 20.43 5.5 25.93 33
Index=10
RB Size=5,
Middle 20.41 5.5 2591 33
Index=10
RB Size=5,
High 20.47 5.5 25.97 33
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.24 5.22 26.46 30
Index=10
RB Size=0,
Middle 21.36 5.22 26.58 30
Index=10
RB Size=0,
High 21.34 5.22 26.56 30
Index=10
QPSK
RB Size=6,
Low 20.32 5.22 25.54 30
Index=10
RB Size=6,
Middle 20.49 5.22 25.71 30
Index=10
RB Size=6,
High 20.3 5.22 25.52 30
Index=10
4 14
RB Size=0,
Low 21.14 5.22 26.36 30
Index=10
RB Size=0,
Middle 21.3 5.22 26.52 30
Index=10
RB Size=0,
High 21.27 5.22 26.49 30
Index=10
16QAM
RB Size=5,
Low 20.25 5.22 25.47 30
Index=10
RB Size=5,
Middle 20.33 5.22 25.55 30
Index=10
RB Size=5,
High 20.12 5.22 25.34 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.35 5.22 26.57 30
Index=10
RB Size=0,
Middle 21.41 5.22 26.63 30
Index=10
RB Size=0,
High 21.17 5.22 26.39 30
Index=10
QPSK
RB Size=6,
Low 20.34 5.22 25.56 30
Index=10
RB Size=6,
Middle 20.37 5.22 25.59 30
Index=10
RB Size=6,
High 20.13 5.22 25.35 30
Index=10
4 3
RB Size=0,
Low 21.07 5.22 26.29 30
Index=10
RB Size=0,
Middle 21.34 5.22 26.56 30
Index=10
) RB Size=0,
High 21.16 5.22 26.38 30
Index=10
16QAM
RB Size=5,
Low 20.26 5.22 25.48 30
Index=10
] RB Size=5,
Middle 20.23 5.22 25.45 30
Index=10
RB Size=5,
High 20.22 5.22 25.44 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
EIRP
Bandwidth RB size / Average Ant Gain EIRP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.16 5.22 26.38 30
Index=10
) RB Size=0,
Middle 21.13 5.22 26.35 30
Index=10
RB Size=0,
High 21.35 5.22 26.57 30
Index=10
QPSK
RB Size=6,
Low 20.47 5.22 25.69 30
Index=10
RB Size=6,
Middle 20.66 5.22 25.88 30
Index=10
RB Size=6,
High 20.68 5.22 25.9 30
Index=10
4 5
RB Size=0,
Low 21.33 5.22 26.55 30
Index=10
RB Size=0,
Middle 20.24 5.22 25.46 30
Index=10
) RB Size=0,
High 20.21 5.22 25.43 30
Index=10
16QAM
RB Size=5,
Low 20.25 5.22 25.47 30
Index=10
] RB Size=5,
Middle 21.36 5.22 26.58 30
Index=10
RB Size=5,
High 21.42 5.22 26.64 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.12 5.22 26.34 30
Index=10
) RB Size=0,
Middle 20.85 5.22 26.07 30
Index=10
RB Size=0,
High 21.21 5.22 26.43 30
Index=10
QPSK
RB Size=6,
Low 20.68 5.22 259 30
Index=10
RB Size=6,
Middle 20.56 5.22 25.78 30
Index=10
RB Size=6,
High 20.83 5.22 26.05 30
Index=10
4 10
RB Size=0,
Low 21.12 5.22 26.34 30
Index=10
RB Size=0,
Middle 20.66 5.22 25.88 30
Index=10
) RB Size=0,
High 21.42 5.22 26.64 30
Index=10
16QAM
RB Size=5,
Low 20.63 5.22 25.85 30
Index=10
] RB Size=5,
Middle 20.48 5.22 25.7 30
Index=10
RB Size=5,
High 20.79 5.22 26.01 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.01 5.22 26.23 30
Index=10
) RB Size=0,
Middle 20.93 5.22 26.15 30
Index=10
RB Size=0,
High 21.16 5.22 26.38 30
Index=10
QPSK
RB Size=6,
Low 20.83 5.22 26.05 30
Index=10
RB Size=6,
Middle 20.89 5.22 26.11 30
Index=10
RB Size=6,
High 21.05 5.22 26.27 30
Index=10
4 15
RB Size=0,
Low 21.05 5.22 26.27 30
Index=10
RB Size=0,
Middle 20.92 5.22 26.14 30
Index=10
) RB Size=0,
High 20.96 5.22 26.18 30
Index=10
16QAM
RB Size=5,
Low 20.89 5.22 26.11 30
Index=10
] RB Size=5,
Middle 20.94 5.22 26.16 30
Index=10
RB Size=5,
High 21.3 5.22 26.52 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 21.01 5.22 26.23 30
Index=10
RB Size=0,
Middle 20.92 5.22 26.14 30
Index=10
RB Size=0,
High 21.02 5.22 26.24 30
Index=10
QPSK
RB Size=6,
Low 21.01 5.22 26.23 30
Index=10
RB Size=6,
Middle 20.96 5.22 26.18 30
Index=10
RB Size=6,
High 21.06 5.22 26.28 30
Index=10
4 20
RB Size=0,
Low 21.33 5.22 26.55 30
Index=10
RB Size=0,
Middle 21.25 5.22 26.47 30
Index=10
) RB Size=0,
High 21.34 5.22 26.56 30
Index=10
16QAM
RB Size=5,
Low 21.2 5.22 26.42 30
Index=10
] RB Size=5,
Middle 21.08 5.22 26.3 30
Index=10
RB Size=5,
High 21.18 5.22 26.4 30
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.94 2.66 23.45 38.5
Index=10
RB Size=0,
Middle 23.01 2.66 23.52 38.5
Index=10
RB Size=0,
High 22.85 2.66 23.36 38.5
Index=10
QPSK
RB Size=6,
Low 21.79 2.66 22.3 38.5
Index=10
RB Size=6,
Middle 21.97 2.66 22.48 38.5
Index=10
RB Size=6,
High 21.81 2.66 22.32 38.5
Index=10
5 14
RB Size=0,
Low 22.72 2.66 23.23 38.5
Index=10
RB Size=0,
Middle 22.94 2.66 23.45 38.5
Index=10
RB Size=0,
High 23 2.66 23.51 38.5
Index=10
16QAM
RB Size=5,
Low 21.86 2.66 22.37 38.5
Index=10
RB Size=5,
Middle 21.91 2.66 22.42 38.5
Index=10
RB Size=5,
High 21.77 2.66 22.28 38.5
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.93 2.66 23.44 385
Index=10
) RB Size=0,
Middle 23.13 2.66 23.64 385
Index=10
RB Size=0,
High 23 2.66 23.51 385
Index=10
QPSK
RB Size=6,
Low 22.05 2.66 22.56 385
Index=10
RB Size=6,
Middle 22.1 2.66 22.61 385
Index=10
RB Size=6,
High 21.89 2.66 224 385
Index=10
5 3
RB Size=0,
Low 23.07 2.66 23.58 385
Index=10
RB Size=0,
Middle 23 2.66 23.51 385
Index=10
) RB Size=0,
High 22.89 2.66 234 385
Index=10
16QAM
RB Size=5,
Low 21.85 2.66 22.36 385
Index=10
] RB Size=5,
Middle 22.12 2.66 22.63 385
Index=10
RB Size=5,
High 21.94 2.66 22.45 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.87 2.66 23.38 385
Index=10
) RB Size=0,
Middle 22.96 2.66 23.47 385
Index=10
RB Size=0,
High 23.01 2.66 23.52 385
Index=10
QPSK
RB Size=6,
Low 22.33 2.66 22.84 38.5
Index=10
RB Size=6,
Middle 22.32 2.66 22.83 385
Index=10
RB Size=6,
High 22.4 2.66 2291 385
Index=10
5 5
RB Size=0,
Low 22.74 2.66 23.25 385
Index=10
RB Size=0,
Middle 22.85 2.66 23.36 385
Index=10
) RB Size=0,
High 22.87 2.66 23.38 385
Index=10
16QAM
RB Size=5,
Low 21.62 2.66 22.13 385
Index=10
] RB Size=5,
Middle 21.66 2.66 22.17 385
Index=10
RB Size=5,
High 21.73 2.66 22.24 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 23 2.66 23.51 385
Index=10
) RB Size=0,
Middle 22.93 2.66 23.44 38.5
Index=10
RB Size=0,
High 23.01 2.66 23.52 385
Index=10
QPSK
RB Size=6,
Low 21.97 2.66 22.48 38.5
Index=10
RB Size=6,
Middle 21.91 2.66 22.42 385
Index=10
RB Size=6,
High 22.05 2.66 22.56 385
Index=10
5 10
RB Size=0,
Low 22.87 2.66 23.38 385
Index=10
RB Size=0,
Middle 22.86 2.66 23.37 385
Index=10
) RB Size=0,
High 22.82 2.66 23.33 385
Index=10
16QAM
RB Size=5,
Low 22.48 2.66 22.99 385
Index=10
] RB Size=5,
Middle 21.85 2.66 22.36 385
Index=10
RB Size=5,
High 21.93 2.66 22.44 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.52 1.65 22.02 34,77
Index=10
RB Size=0,
Middle 22.68 1.65 22.18 34.77
Index=10
RB Size=0,
High 22.39 1.65 21.89 34.77
Index=10
QPSK
RB Size=6,
Low 21.52 1.65 21.02 34.77
Index=10
RB Size=6,
Middle 21.66 1.65 21.16 34.77
Index=10
RB Size=6,
High 21.61 1.65 21.11 34.77
Index=10
12 14
RB Size=0,
Low 22.54 1.65 22.04 34.77
Index=10
RB Size=0,
Middle 22.62 1.65 22.12 34.77
Index=10
RB Size=0,
High 22.37 1.65 21.87 34.77
Index=10
16QAM
RB Size=5,
Low 21.26 1.65 20.76 34.77
Index=10
RB Size=5,
Middle 21.59 1.65 21.09 34.77
Index=10
RB Size=5,
High 21.44 1.65 20.94 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 33 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.74 1.65 22.24 34.77
Index=10
RB Size=0,
Middle 22.79 1.65 22.29 34.77
Index=10
RB Size=0,
High 22.59 1.65 22.09 34.77
Index=10
QPSK
RB Size=6,
Low 21.72 1.65 21.22 34.77
Index=10
RB Size=6,
Middle 21.88 1.65 21.38 34.77
Index=10
RB Size=6,
High 21.58 1.65 21.08 34.77
Index=10
12 3
RB Size=0,
Low 22.43 1.65 21.93 34.77
Index=10
RB Size=0,
Middle 22.71 1.65 22.21 34.77
Index=10
) RB Size=0,
High 22.63 1.65 22.13 34.77
Index=10
16QAM
RB Size=5,
Low 21.37 1.65 20.87 34.77
Index=10
] RB Size=5,
Middle 21.73 1.65 21.23 34.77
Index=10
RB Size=5,
High 21.43 1.65 20.93 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 34 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.63 1.65 22.13 34.77
Index=10
RB Size=0,
Middle 22.55 1.65 22.05 34.77
Index=10
RB Size=0,
High 22.69 1.65 22.19 34.77
Index=10
QPSK
RB Size=6,
Low 21.55 1.65 21.05 34.77
Index=10
RB Size=6,
Middle 22.47 1.65 21.97 34.77
Index=10
RB Size=6,
High 21.49 1.65 20.99 34.77
Index=10
12 5
RB Size=0,
Low 22.59 1.65 22.09 34.77
Index=10
RB Size=0,
Middle 22.48 1.65 21.98 34.77
Index=10
) RB Size=0,
High 22.59 1.65 22.09 34.77
Index=10
16QAM
RB Size=5,
Low 20.38 1.65 19.88 34.77
Index=10
] RB Size=5,
Middle 20.28 1.65 19.78 34.77
Index=10
RB Size=5,
High 20.4 1.65 19.9 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 35 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.71 1.65 22.21 34.77
Index=10
RB Size=0,
Middle 22.63 1.65 22.13 34.77
Index=10
RB Size=0,
High 22.63 1.65 22.13 34.77
Index=10
QPSK
RB Size=6,
Low 21.64 1.65 21.14 34.77
Index=10
RB Size=6,
Middle 21.44 1.65 20.94 34.77
Index=10
RB Size=6,
High 21.44 1.65 20.94 34.77
Index=10
12 10
RB Size=0,
Low 22.61 1.65 22.11 34.77
Index=10
RB Size=0,
Middle 22.55 1.65 22.05 34.77
Index=10
) RB Size=0,
High 22.53 1.65 22.03 34.77
Index=10
16QAM
RB Size=5,
Low 21.62 1.65 21.12 34.77
Index=10
] RB Size=5,
Middle 21.36 1.65 20.86 34.77
Index=10
RB Size=5,
High 21.41 1.65 20.91 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 36 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.64 1.09 21.58 34.77
Index=10
RB Size=0,
Middle 22.55 1.09 21.49 34.77
Index=10
RB Size=0,
High 22.61 1.09 21.55 34.77
Index=10
QPSK
RB Size=6,
Low 21.74 1.09 20.68 34.77
Index=10
RB Size=6,
Middle 21.74 1.09 20.68 34.77
Index=10
RB Size=6,
High 21.74 1.09 20.68 34.77
Index=10
13 5
RB Size=0,
Low 22.68 1.09 21.62 34.77
Index=10
RB Size=0,
Middle 22.45 1.09 21.39 34.77
Index=10
) RB Size=0,
High 22.68 1.09 21.62 34.77
Index=10
16QAM
RB Size=5,
Low 20.58 1.09 19.52 34.77
Index=10
] RB Size=5,
Middle 20.46 1.09 19.4 34.77
Index=10
RB Size=5,
High 20.57 1.09 19.51 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low N/A 1.09 N/A 34.77
Index=10
RB Size=0,
Middle 22.51 1.09 21.45 34.77
Index=10
RB Size=0,
High N/A 1.09 N/A 34.77
Index=10
QPSK
RB Size=6,
Low N/A 1.09 N/A 34.77
Index=10
RB Size=6,
Middle 21.6 1.09 20.54 34.77
Index=10
RB Size=6,
High N/A 1.09 N/A 34.77
Index=10
13 10
RB Size=0,
Low N/A 1.09 N/A 34.77
Index=10
RB Size=0,
Middle 22.42 1.09 21.36 34.77
Index=10
) RB Size=0,
High N/A 1.09 N/A 34.77
Index=10
16QAM
RB Size=5,
Low N/A 1.09 N/A 34.77
Index=10
RB Size=5,
Middle 21.42 1.09 20.36 34.77
Index=10
RB Size=5,
High N/A 1.09 N/A 34.77
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel Power
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 20.86 2.66 21.37 38.5
Index=10
RB Size=0,
Middle 21.07 2.66 21.58 38.5
Index=10
RB Size=0,
High 20.99 2.66 21.5 38.5
Index=10
QPSK
RB Size=6,
Low 19.91 2.66 20.42 38.5
Index=10
RB Size=6,
Middle 20.27 2.66 20.78 38.5
Index=10
RB Size=6,
High 20.02 2.66 20.53 38.5
Index=10
26 14
RB Size=0,
Low 21.07 2.66 21.58 38.5
Index=10
RB Size=0,
Middle 20.93 2.66 21.44 38.5
Index=10
RB Size=0,
High 20.91 2.66 21.42 38.5
Index=10
16QAM
RB Size=5,
Low 19.8 2.66 20.31 38.5
Index=10
RB Size=5,
Middle 19.95 2.66 20.46 38.5
Index=10
RB Size=5,
High 19.61 2.66 20.12 38.5
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.74 2.66 23.25 385
Index=10
) RB Size=0,
Middle 22.83 2.66 23.34 385
Index=10
RB Size=0,
High 22.78 2.66 23.29 385
Index=10
QPSK
RB Size=6,
Low 21.32 2.66 21.83 38.5
Index=10
RB Size=6,
Middle 21.48 2.66 21.99 385
Index=10
RB Size=6,
High 21.34 2.66 21.85 385
Index=10
26 3
RB Size=0,
Low 22.52 2.66 23.03 385
Index=10
RB Size=0,
Middle 22.66 2.66 23.17 385
Index=10
) RB Size=0,
High 22.57 2.66 23.08 385
Index=10
16QAM
RB Size=5,
Low 20.96 2.66 21.47 385
Index=10
] RB Size=5,
Middle 21.08 2.66 21.59 385
Index=10
RB Size=5,
High 20.93 2.66 21.44 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.55 2.66 23.06 385
Index=10
) RB Size=0,
Middle 22.6 2.66 23.11 385
Index=10
RB Size=0,
High 22.58 2.66 23.09 385
Index=10
QPSK
RB Size=6,
Low 21.6 2.66 2211 38.5
Index=10
RB Size=6,
Middle 21.51 2.66 22.02 385
Index=10
RB Size=6,
High 21.62 2.66 22.13 385
Index=10
26 5
RB Size=0,
Low 22.37 2.66 22.88 385
Index=10
RB Size=0,
Middle 22.36 2.66 22.87 385
Index=10
) RB Size=0,
High 22.37 2.66 22.88 385
Index=10
16QAM
RB Size=5,
Low 20.66 2.66 21.17 385
Index=10
] RB Size=5,
Middle 20.41 2.66 20.92 385
Index=10
RB Size=5,
High 22.33 2.66 22.84 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.4 2.66 2291 385
Index=10
RB Size=0,
Middle 22.43 2.66 22.94 385
Index=10
RB Size=0,
High 22.45 2.66 22.96 385
Index=10
QPSK
RB Size=6,
Low 21.46 2.66 21.97 38.5
Index=10
RB Size=6,
Middle 21.36 2.66 21.87 385
Index=10
RB Size=6,
High 21.43 2.66 21.94 385
Index=10
26 10
RB Size=0,
Low 22.28 2.66 22.79 385
Index=10
RB Size=0,
Middle 22.23 2.66 22.74 385
Index=10
) RB Size=0,
High 22.22 2.66 22.73 385
Index=10
16QAM
RB Size=5,
Low 21.3 2.66 21.81 385
Index=10
] RB Size=5,
Middle 21.36 2.66 21.87 385
Index=10
RB Size=5,
High 21.35 2.66 21.86 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Conducted
ERP
Bandwidth RB size / Average Ant Gain ERP
Band Modulation | channel ) Power .
(MHz) NB Index Power (dBi) Limit
(dBm)
(dBm)
RB Size=0,
Low 22.33 2.66 22.84 385
Index=10
RB Size=0,
Middle 22.43 2.66 22.94 38.5
Index=10
RB Size=0,
High 22.55 2.66 23.06 385
Index=10
QPSK
RB Size=6,
Low 22.36 2.66 22.87 38.5
Index=10
RB Size=6,
Middle 22.42 2.66 22.93 385
Index=10
RB Size=6,
High 22.58 2.66 23.09 385
Index=10
26 15
RB Size=0,
Low 22.17 2.66 22.68 385
Index=10
RB Size=0,
Middle 22.19 2.66 22.7 385
Index=10
) RB Size=0,
High 22.47 2.66 22.98 385
Index=10
16QAM
RB Size=5,
Low 22.28 2.66 22.79 385
Index=10
] RB Size=5,
Middle 22.45 2.66 22.96 385
Index=10
RB Size=5,
High 22.45 2.66 22.96 385
Index=10

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Peak-to-average ratio (PAR)

Band [Bandwidth| Modulation | Low Channel (dB) | Middle Channel (dB) [High Channel (dB)| PAR Limit (dB) | Result
14 QPSK 8.08 8.24 8.26 13 PASS

16QAM 8.33 8.2 7.86 13 PASS

3 QPSK 8.55 8.16 7.87 13 PASS

16QAM 8.35 8.35 7.83 13 PASS

: QPSK 8.35 8.49 8.55 13 PASS

) 16QAM 8.28 8.45 8.53 13 PASS
10 QPSK 8.48 8.07 7.95 13 PASS

16QAM 8.23 8.46 7.96 13 PASS

15 QPSK 8.00 8.36 8.15 13 PASS

16QAM 7.93 8.57 8.19 13 PASS

20 QPSK 8.39 8.02 8.23 13 PASS

16QAM 8.37 8.37 7.84 13 PASS

14 QPSK 8.56 8.06 8.18 13 PASS

16QAM 8.1 8.31 8.17 13 PASS

3 QPSK 8.41 8.28 8.57 13 PASS

16QAM 7.93 8.47 8.02 13 PASS

c QPSK 8.06 8.55 7.85 13 PASS

A 16QAM 8.35 7.86 7.94 13 PASS
10 QPSK 8.04 8.29 8.04 13 PASS

16QAM 8.11 8.19 7.88 13 PASS

15 QPSK 8.45 8.52 8.26 13 PASS

16QAM 8.25 8.46 8.21 13 PASS

20 QPSK 8.31 8.22 8.28 13 PASS

16QAM 8.57 8.57 8.29 13 PASS

L4 QPSK 7.80 7.95 7.90 13 PASS

16QAM 8.51 8.52 8.46 13 PASS

3 QPSK 8.26 8.42 8.41 13 PASS

c 16QAM 8.43 8.42 8.14 13 PASS
: QPSK 8.11 7.95 8.58 13 PASS

16QAM 7.99 7.93 8.13 13 PASS

10 QPSK 8.2 8.49 8.32 13 PASS

16QAM 8.22 8.14 8.44 13 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Band |Bandwidth| Modulation | Low Channel (dB)| Middle Channel (dB) [High Channel (dB)| PAR Limit (dB) | Result
QPSK 8.49 8.57 7.99 13 PASS

L4 16QAM 8.32 8.38 8.01 13 PASS

QPSK 8.50 8.13 8.45 13 PASS

1 3 16QAM 8.34 8.15 8.52 13 PASS
QPSK 8.34 8.19 8.05 13 PASS

> 16QAM 8.29 8.08 7.8 13 PASS

QPSK 7.90 7.92 8.57 13 PASS

10 16QAM 8.06 8.44 8.11 13 PASS

QPSK 7.98 7.93 8.49 13 PASS

13 > 16QAM 7.93 8.15 8.31 13 PASS
10 QPSK 8.22 8.52 8.55 13 PASS

16QAM 8.39 7.84 8.26 13 PASS

14 QPSK 7.87 7.89 7.92 13 PASS

16QAM 8.58 8.42 8.40 13 PASS

3 QPSK 8.26 7.91 8.08 13 PASS

16QAM 7.98 8.07 8.27 13 PASS

QPSK 8.16 8.55 8.17 13 PASS

2 > 16QAM 8.17 8.58 8.21 13 PASS
10 QPSK 7.85 8.55 8.57 13 PASS

16QAM 8.04 8.26 8.03 13 PASS

15 QPSK 7.81 8.20 7.93 13 PASS

16QAM 8.38 8.26 8.00 13 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

FCC §2.1049, §22.917, 822.905 & 8§824.238 & §27.53&890.209—Occupied
Bandwidth

Applicable Standard
FCC 82.1049, 822.917, §22.905, §24.238, §27.53, 890.209

Test Procedure
The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.
The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

Environmental Conditions

Temperature: 25 C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-07 ~ 2018-07-13.

Test Mode: Transmitting

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 46 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Test Result: Compliant. Please refer to the following table and plots.

S | IV 99% Occupied Bandwidth | 26 dB Emission Bandwidth
(MHz) (MHz)
QPSK 1.106 1.317
t 16QAM 0.952 1.183
QPSK 1.144 1.655
: 16QAM 0.966 1.308
QPSK 1.135 1.466
° 16QAM 0.966 1.245
? QPSK 1.144 1.615
10 16QAM 1.005 1.402
QPSK 1.135 1.595
o 16QAM 0.976 1.553
QPSK 1.053 1.625
20 16QAM 1.048 1.635
QPSK 1.101 1.303
L 16QAM 0.947 1.190
QPSK 1.125 1.499
: 16QAM 0.966 1.301
QPSK 1.111 1.447
° 16QAM 0.966 1.268
! QPSK 1.149 1.611
10 16QAM 1.005 1.413
QPSK 1.154 1.655
o 16QAM 1.000 1.490
QPSK 1.144 1.635
20 16QAM 1.000 1.552
QPSK 1.101 1.299
t 16QAM 0.942 1178
QPSK 1.135 1.636
° 16QAM 0.961 1.298
° QPSK 1.115 1.381
° 16QAM 0.952 1.212
QPSK 1.130 1.606
10 16QAM 0.976 1.455

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

S | IV 99% Occupied Bandwidth | 26 dB Emission Bandwidth
(MHz) (MHz)
QPSK 1.101 1.293
o 16QAM 0.942 1.181
QPSK 1.130 1.572
: 16QAM 0.961 1.293
2 QPSK 1.111 1.381
° 16QAM 0.952 1.245
QPSK 1.144 1.524
10 16QAM 0.981 1.403
QPSK 1.115 1.394
° 16QAM 0.952 1.240
1 QPSK 1.149 1.581
0 16QAM 0.995 1.446
QPSK 1.106 1.293
t 16QAM 0.942 1.157
QPSK 1.135 1.654
: 16QAM 0.962 1.311
QPSK 1.111 1.428
26 5
16QAM 0.957 1.303
QPSK 1.139 1.598
10 16QAM 0.995 1.524
QPSK 1.135 1.617
o 16QAM 0.971 1.510

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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.. RXZ1805044-00

Date:

VA

Bay Area Compliance Laboratories Corp.(Taiwan) No
LTE Band 2
QPSK_1.4MHz
“RBN 30 kHz Delta 1 [T1 ]
VBV 100 kHz 0.59 dB
Ref 30 dBm “Att 20 B SWT 15 ms 1.317307692 Mz
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12.JUL.2018 10:42:10
QPSK_3MHz
“RBN 30 kHz Delta 1 [T1 ]
VBNV 100 kHz 0.01 aB
Ref 30 dBm “Att 20 B SWT 15 ms 1.655384615 MHz
T Offget 17|cB OBV |1.14423)769 MHz
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oo 11 o5 cen [N
1.878634423 GHz
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Date:
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

QPSK_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
S VBN 100 KHz -0.09 a8
Ref 30 cBm SAtE 20 OB SWT 15 ms 1.466346154 MHz
x Offfet 17|cB oBW [1.134615385 Mz
Varkgr 1 [T1[]
Foo —11 91 i |/
1.877575654 GHz
1 5 D1 14.6f dBm Teo T TTT
v | /ISP RN A~ i eI [T Oﬁ_-ﬁw -
L 5L 1.87773p308 G|t
Tenp |2 [T1 OBN]
[ C Z. UL agr

/ Wik

=70
Center 1.87829 GHz 300 kHz/ Span 3 MHz
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QPSK_10MHz
® “RBNV 30 kHz Delta 1 [T1 ]
S VBN 100 kHz -0.96 B
Ref 30 cBm SAtE 20 0B SWT 15 ms 1.615384615 MHz
x Offfet 17|cB oBW [1.14423p769 Mz
Varkgr 1 [T1[]
oo 0 74 cen||N
1.875435000 GHz
= D1 15.0f dBm ool o
= | P e P
1 \irz 1.87564¢538 arez|
Tenp |2 [T1 OBNV]
Fc 2.9 agr
1.876790769 GHz
!
i = w
L AMfNMd |ﬂq W
¥ L
Ik
=3O
L G
-850
-0
7
Center 1.876189808 GHz 300 KHz/ Spen 3 MHz
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

QPSK_15MHz
® “RBN 30 kHz Delta 1 [T1 ]
S VBN 100 KHz 0.24 dB
Ref 30 cBm SAtE 20 OB SWT 15 ms 1.505192308 MHz
x Offfet 17|cB oBW [1.134615385 Mz
Varkgr 1 [T1[]
- - — 52 cien||IN
D1 16.4p dBm -
1 B b A Terp|1 [T1 Of
A Fic WM'\W W erp L—r ?/_V]W A= =1
E b 1.87340p308 G|
Tenp |2 [T1 OBN]
Fc B-23 a0
@NJ | [1-B7a530023 are
I B e *‘,‘PW
ik MM
Ik
[-3C
L
-850
-0
7
Center 1.87396 GHz 300 KHz/ Span 3 MHz
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QPSK_20MHz
® “RBN 30 KHz Delta 1 [T1 ]
“VBN 100 kHz -0.09 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.625000000 MHz
x Offfet 17|cB oBW [1.052884615 Mz
varker 1 [T1|]
F2c —10 19 cie ([N
1.870097500 Gz
= D1 15.75 dém [w«mmm‘tw\ Terp |1 [TL o]
D e —62—ciB
1.87128]154 G|t
T2l Temp|2 [T1 0B
Fc W -od agn

. . A k\,\/m ‘1" 1.872334088 GHz
WM " T

Center 1.87181 GHz 300 kHz/ Span 3 MHz

Date: 7.JUN.2018 14:03:28
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM_1.4MHz

® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz -0.62 dB
Ref 30 dBm “Att 20 dB SNT 15 ms 1.182692308 Mz
x 17[B BN . 923074923 Kz
Varker 1 [T1|]
Foo ET="=wa = | A |
1.879313846 GHz
= D1 14.6|dEm
e PJ\lwaV‘uﬂan,J\/[\ Terp |1 [T1 OBV
== e -34—clBr
1 T2 1.879434088 GHz| "
Temp (2 [T1 oBw]
Fc -1Z 08T
/ \ 1.880885962 GHz
i
F=1C D2 1.4 def/- 3
N
L 4 L
e
e
30
L G
-850
-0
70
Center 1.87991 GHz 300 kHz/ Span 3 Mz
Date: 12.JUL.2018 10:58:26
16QAM_3MHz
® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kiHz 0.22 B
Ref 30 dBm “Att 20 dB SNT 15 ms 1.307884615 Mz
x 17[B OBN6. 346153346 Kriz
Marker 1 [T1|]
oo —11 32 diy|(IN
L 1-%
EI"“A=‘.< D1 14.65 dBm R e A Tep[T1 [T
LG D
1 - 1.87879¢231 Grz|
Temp (2 [T1 oBW]
[ C 2. 29 007

1.87976%577 GHz

Center 1.87928 GHz 300 kHz/ Span 3 MHz

Date: 12.JUL.2018 11:10:49

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 52 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 KHz 0.66 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.245192308 Mz
x Offfet 17|cB 0BINOg6.346158846 Kz
Varker 1 [T1|]
Foo -1 o ||
1.87759p885 Gz
1 54 D1 14.18 dBm Tamp [T [T OB
v | A ead ™l bl LS
1 1.87772pe02 G|t
=2 Tenmp |2 [T1 OBN]
Fc 1o agr
1.878639088 GHz
L 1 1
= D2 —uﬁ;‘}lﬂm
1
Ik
Ll
L o
-850
-0
-0
Center 1.87829 GHz 300 KHz/ Span 3 MHz
Date: 7.JUN.2018 13:29:33
16QAM _10MHz
® “RBNV 30 kHz Delta 1 [T1 ]
“VBN 100 kHz -0.19 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.401538462 Mz
x Offfet 17|cB OBV [1.004807692 Mz
varker 1 [T1|]
Lo —10 20 cie ([N
1.87543p462 GHz
= DL 15.5¢ cam Yt A Ty Terp |1 1 Gl
D e —63—ciB
L 1.875640885 Grz|
> Tenmp |2 [T1 OBN]
Fc =215 agr
,ﬂ 1.876645192 GHz
1 1

I AT

T‘«u" 1.

Center 1.87615 GHz 300 kHz/ Span 3 MHz

Date: 7.JUN.2018 13:41:11

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 53 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No

.. RXZ1805044-00

16QAM _15MHz

® “RBW 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz 0.03 B
Ref 30 dBm “Att 20 oB SAT 15 ms 1.552692308 Mz
x Offfet 17|cB 0BINOT5.96153B461 Kz
Marker 1 [T1(]
- 8 79 den||N

D1 17.5(dBm

[1 5 ,V‘MWWMM/‘W_‘ Tap

1873081923 GHz

1 [TL opw]

F1c = _
* Tenp |2 [T1 OBN]

1.873389615 Gz

1.874369577 Gz

ot ] e

—7C

Center 1.87388 GHz 300 kHz/

Date: 7.JUN.2018 13:55:59

16QAM _20MHz

Span 3 VHz

® “RBNV 30 kHz Delta 1 [T1 ]
“VBN 100 kHz -0.07 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.634615385 Mz
x Offfet 17|cB BN [1.04807¢923 Mz
varker 1 [T1|]
F2c —0 29 den||N
D1 16.51 dBn 1 _871004 CH=z.
1 5 /WAmr»/V“"h/*W\vﬁ“A«f"x\ Terp|1 [TL OB
MAXH -

) ; e

Center 1.87181 GHz 300 kHz/

Date: 7.JUN.2018 14:01:23

Span 3 MHz

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 54 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00
LTE Band 4
QPSK_1.4MHz
@} “RBN 30 kHz Delta 1 [T1 ]
“VBNV 100 kHz -0.22 B
Ref 30 dBm “Att 20 B SWT 15 ms 1.302884615 Mz
x Offget 17|cB OBV |1.100961538 MHz
Varkér 1 [T1|]
o ) N
< DL 15-1p cBm LA Nonadymrun Terp 131832%6 =
e L 4£LJVV\ \erA"W1' L o o
1.73195]923 GHz|| "
Temp (2 [T1 oBw]
[ C ST ae S
}( 1.733059885 GHz
1
¢ D2 —[I0-85 W
e e Y
s LI
e
[ —3C
[--4AC
-850
60
—70
Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 12.JUL.2018 11:25:50
QPSK_3MHz
® “RBN 30 kHz Delta 1 [T1 ]
VBNV 100 kHz 0.84 B
Ref 30 dBm “Att 20 B SWT 15 ms 1.499230769 Mz
T Offget 17|cB OBV |1.12500(000 MHz
Marker 1 [T1|]
Foc 10 54 cen|(IPN
D1 15.0F dBm 1. 75119015 Criz
X - WA A Tep|1 [T1 OBV
VR o CNV\/ UN\/\T> Sl 11V8
r 1.731309692 GHz
7 \i Temp |2 [T1 OBW]
[ C .63 agr
1.732427692 GHz

Date:

A

Vo

—70

Center 1.73187 GHz 300 kHz/

12.JUL.2018 11:16:40

Span 3 MHz

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 55 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No

.. RXZ1805044-00

@

Date:

Date:

QPSK_5MHz
“RBW 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz 0.03 B
Ref 30 dBm “Att 20 oB SAT 15 ms 1.446923077 Mz
x Offfet 17|cB oBW [1.11057¢923 Mz
Marker 1 [T1(]
- - —10 00 g N
D1 16.08 dBm - Z3005B077 GHe|
W WWJ\,M\ Temp |1 [T1 O]
F1c g —66—cB v
1.730235769 GHz
Tenmp |2 [T1 OBN]
Fc S ZANe =18
1.73134¢346 GHz
1 1
=10 B2 V;ﬁ?nx:l ‘LJﬂvJ
o i
“do }
Ik
[-3C
L G
-850
-0
—7C
Center 1.730798269 GHz 300 kHz/ Span 3 MHz
7.JUN.2018 14:15:30
QPSK_10MHz
“RBN 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.17 B
Ref 30 dBm “ALt 20 oB SAT 15 ms 1.610576923 Mz
x Offfet 17|cB BN [1.14903p462 Mz
Markgr 1 [T1(]
Lo —10 20 cie ([N
1.727900088 GHz
D1 15.88 dBm
MWMM Tenp |1 [T1 OBV
F1c -39
1 2 |1_7z8139615 G|
Tenp |2 [T1 OBNV]
Fc oS agr
’ﬂm/ \S\ 1.729288654 GHz
1 1
Fura
Ik
[-3C
L G
-850
-0
—7C
Center 1.72863 GHz 300 kHz/ Span 3 MHz

7.JUN.2018 14:27:57

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 56 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

QPSK_15MHz
® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 KHz -0.31 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.655192308 Mz
x Offfet 17|cB oBW [1.15384$154 Mz
Marker 1 [T1|]
- W= eWaz| Al
D1 17.14 dBm 1.72565(500 CHz
1 B //\"\/’\ W\"“/\“"“/\\ Terp|1 [T1 OBl
L e 6B
L 2 1.72589p077 G|
Tenmp |2 [T1 OBN]
Fc B-31T agv
N M 1.727046923 GHz
7 > ,]MWW
20
Ik
[-3C
L o
-850
-0
-0
Center 1.72647 GHz 300 KHz/ Span 3 MHz
Date: 7.JUN.2018 14:53:50
QPSK_20MHz
® “RBNV 30 kHz Delta 1 [T1 ]
“VBN 100 kHz 0.24 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.634615385 Mz
x Offfet 17|cB oBW [1.14423p769 Mz
varker 1 [T1|]
oo b 08 den (N
D1 16.8p dBm 172357807 7-CHz
= N\r\ \NWWL/\N\ Terp|1 [T1 OBl
MAXH -
F1c = B
VP 1.723828077 G|
Tenmp |2 [T1 OBN]
Fc -2 agr
) [1-72a057208 e
RN <
ot Il
Ik
[-3C
L
-850
-0
)
Center 1.7244 Gz 300 KHz/ Span 3 MHz

Date: 7.JUN.2018 15:16:51

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 57 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No

.. RXZ1805044-00

16QAM_1.4MHz

® “RBN 30 kHz Delta 1 [T1 ]
VBN 100 kHz -0.08 dB
Ref 30 dBm “Att 20 B SNT 15 ms 1.190000000 MHz
T 17|dB OBNO47 115334615 KHz
Varker 1 [T1|]
Foo 1 den | IN
L 1.731818654 Gz
D1 15.
= 15.6p dim /\J/\/\/\/\/\/"\'\/’\f‘{\}\_,\/\./r\\ Tenp|1 [T1 0B
e L .
1c T Sabeedl V1
\12 1.73193$846 Gz
Temp (2 [T1 oBw]
FC O/ agr
\ 1.73288%962 Gz
L
F=3E D2—10-35 T
/\r N e
2T
N
ac]
=30
F o
=
60
-0
Center 1.73241 GHz 300 kHz/ Span 3 MHz
Date: 12.JUL.2018 11:23:11
16QAM_3MHz
® “RBN 30 kHz Delta 1 [T1 ]
VBN 100 kHz -0.20 dB
Ref 30 dBm “Att 20 dB SNT 15 ms 1.300769231 MHz
<ol 17 |(dB OBNO66.346158846 KHz
Marker 1 [T1|]
o 10 22 dee|IN
1.731111731 Gz
1 5 D1 15.6¢ dém [ S ANANA Tenp |1 [T1 Of
| I~ A I L S
1 - 1731200231 GHz| "
Temp (2 [T1 oBW]
Fc 2./ agr
\\ 1.732265577 Gz
1 1
F=1c D2 —10-38 u
VK\W/“/“'Y/\V\v\k\,/aw‘
o /\w/’/\
==y
ac]
=30
- o
=
60
-0
Cernter 1.73178 GHz 300 kHz/ Span 3 MHz

Date: 12.JUL.2018 11:14:43

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 58 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 KHz 0.91 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.267692308 Mz
x Offfet 17|cB 0BINOg6.346158846 Kz
Varker 1 [T1|]
Foo —12 24 cie [N
1 5 D1 14.8|dBm 1 G
= K Terp|T [T1 O8N
A Fic MW /Ld\ erp L—r 526 lE\
t - 1.73022p602 G|
Tenmp |2 [T1 OBN]
[ C - 4agn
\ 1.731189088 Gz
1
F_ac D2 1.2 iv‘“*“J“MWM*wM
T [
Ik
[-3C
L o
-850
-0
-0
Center 1.730708269 Gz 300 KHz/ Span 3 MHz
Date: 7.JUN.2018 14:19:50
16QAM _10MHz
® “RBNV 30 kHz Delta 1 [T1 ]
“VBN 100 kHz 0.04 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.413461538 Mz
x Offfet 17|cB OBV [1.004807692 Mz
varker 1 [T1|]
oo —& 53 cen (N
D1 16. 1 O3P8 GHz
1 618 dam /ymﬂmwwkwM Terp |1 0L obig
MAXH Fic a— A= =1
1.728134808 G|
92| Terpl2 ML ok
Fc -0 agn
#JV/J Wb\m\l 1.729139615 Gz

e WW@ —VW%’WW

Center 1.72863 GHz 300 kHz/ Span 3 MHz

Date: 7.JUN.2018 14:24:57

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 59 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM _15MHz

® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 KHz -0.04 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.490384615 Mz
x Offfet 17|cB 0BW [1.00000p000 M2

Marker 1 [T1|1
R 15 cen|N

= o)
D1 17.7P dBn 17295678269 GHz
e /\w"v\/v\N/\,v wat\ Tep|1 [T OBl
MAX =
Fac P o7
L 1.725880000 Grz|
A Tenp |2 [T1 OBN]

Fc 99 agn
““‘1 1 |1.726880000 GHz
- o2 5 g

Ik
[-3C
L G
-850
-0
—7C
Center 1.72638 GHz 300 kHz/ Span 3 MHz
Date: 7.JUN.2018 14:58:52
16QAM _20MHz
® “RBNV 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.12 B
Ref 30 dBm “ALt 20 oB SAT 15 ms 1.551538462 Mz
x Offfet 17|cB 0BW [1.00000p000 M2
Markgr 1 [T1(]
oo b 40 cen||N
D1 17.17 dBm =7 1808 GHz
e fwwmww\rmrk\ Terp |1 [TL abi
D e #—35—ciBr
1 T2 1.723810000 GHz b
| Tenp |2 [T1 OBNV]
FC r\ﬂ p-/71agr
\"W\ L [1-724810000 Gz
M
Ik
[-3C
L G
-850
-0
—7C
Center 1.72431 GHz 300 kHz/ Span 3 MHz

Date: 7.JUN.2018 15:21:05

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 60 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

LTE Band 5
QPSK_1.4MHz
® “RBN 30 Kz Delta 1 [T1 ]
VBN 100 kHz -0.32 B
Ref 30 dBm “Att 20 dB SWT 15 ms 1.299423077 Mz
x Offget 17|cB OBV |1.100961538 MHz
Markgr 1 [T1[]
F2c W= Al
D1 16,7L @T‘ foe 50061538 M=
=2 1/\'”"\ AV NNy Tero |1 o
L= . A VMNJL\\F_ emp|l [T1 ile .
- LM
835.951925077 Mz
Temp (2 [T1 oBw]
[-C -37 agn
,@1{ | Ep-oozssiens e
D2 D 29
F—10
A'_1/1‘:/\__.,..
e
F-ao
L G
-850
a0
70
Center 836.5 Mz 300 kriz/ Span 3 Mz
Date: 12.JUL.2018 11:32:37
QPSK_3MHz
® “RBN 30 Kz Delta 1 [T1 ]
VBN 100 kKHz -0.26 dB
Ref 30 dBm “Att 20 dB SWT 15 ms 1.636153846 Mz
T Offget 17|cB OBV |1.13461%5385 MHz
Marker 1 [T1|]
oo b 10 cee [N
D1 16.6( dBm b 158461538 Mz
1 54 /‘M WWW"»\ Tenp|1 [T1 0B
VAXH F1c 3 = — = .er‘\,", v
2 835.312307692 Mz
Temp (2 [T1 oBwW]
[-C -SL agr
&96.446925077 MHz
Fo D2 D 34
yﬁ ~
Mr\u"’
=20
e
F-ao
L o
50
a0
70
Center 835.87 Mz 300 kriz/ Span 3 Mz

Date: 12.JUL.2018 11:41:54

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 61 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

QPSK_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz -0.23 aB
Ref 30 dBm “Att 20 oB SAT 15 ms 1.381153846 Mz
x Offfet 17|cB oBW [1.115384615 Mz
Marker 1 [T1(]
- - eoa = Al
D1 17.76 dBm BHO: TS5 V2
e M WWM Temp |1 [TL ol
= | + o] D
834232307602 Mz|
Tenmp |2 [T1 OBN]
Fc G 3e S
1 895.34769P308 Mz
= D2 B.24 L " .|
Wm W14
Ik
[-3C
L G
-850
-0
—7C
Center 834.79 Mz 300 kHz/ Span 3 MHz
Date: 7.JUN.2018 15:27:47
QPSK_10MHz
® “REWN 30 KHz varker 1 [T1 ]
“VBW 100 kHz -9.04 dBr
Ref 30 dBm “ALt 20 oB SAT 15 ms 831926730769 Miz
x Offfet 17|cB OBV [1.129807692 Mz
Deltz 1 [T1 }
oo 2 [N
D1 17.16 dBm T-605769231 MHz
L e PP A, | e[ ot o
MAXH -
Fac e .
1 sio_15060p308 M| S
Tenmp |2 [T1 OBN]
[ C ©- /7 agr
N 1843282500000 Mz
= 2 —
0 iy W] |
Ik
[-3C
L G
-850
-0
—7C
Center 832.72 Mz 300 kHz/ Span 3 MHz

Date: 7.JUN.2018 15:30:51

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 62 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM_1.4MHz

® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 kHz -0.31 dB
Ref 30 dBn “Att 20 dB SANT 15 ms 1.177884615 MHz
<ol 17 |(dB OB\V942.307692308 kHz
Varker 1 [T1|]
- o W-cWa="4| Al
D1 16.91 dBm S35 BA62—MHZ
e A\vaw—\ﬂ\l\,\/\/\ Tenp |1 [T1 o]
o ] .
ac T i V1
835.938844154 MHz
Temp (2 [T1 oBw]
Fc [ RSCaNe S1g
H/ \e 836.881153846 VHz
= 2 b 09 dey N
=T, L,VU/A, W‘L/
v
P Vs v”“vvu*
R e
e
30
.
-850
-0
—7C
Center 836.41 MHz 300 kHz/ Span 3 MHz
Date: 12.JUL.2018 11:37:11
16QAM_3MHz
® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 kHz 0.03 dB
Ref 30 dBn Attt 20 dB SAT 15 ms 1.298076923 MHz
<ol 17 |(dB OB\O61..538461539 kHz
Marker 1 [T1|]
oo 4 ez Al
D1 16.94 dBm SP5-I35769231M-=
e [Lr\rvjwﬂfku~JqVL«J\/f\\ Tep |1 [T1 o]
[vioe S Te T > =SB v
835.29923(769 MHz
Temp (2 [T1 oBW]
Fc - /3 agT
d% 1 836260769231 VHz
= > b oa N
. U
e «W‘M MM
e
30
.
-850
-0
—7C
Center 835.78 MHz 300 kHz/ Span 3 MHz

Date: 12.JUL.2018 11:46:35

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 63 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No

.. RXZ1805044-00

16QAM_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz 0.95 B
Ref 30 dBm “Att 20 oB SAT 15 ms 1.211538462 Mz
x Offfet 17|cB 0BINOg1.92307¢923 Kz
Marker 1 [T1(]
- b 0o e (N
D1 17.66 dBm 834108657 VHZ
B JJM/MW,,J\AM/‘T\MM\JMV\ Tenp |1 [T1 OBV
L e T H-95—cBr
02 s34.228846154 Mz
Tenmp |2 [T1 OBN]
e § ' THeCHe =11
v\'\l 835180769231 M-z
E 2 34 [
a0 WW
g Mt
Ufw I
Ik
[-3C
L G
-850
-0
—7C
Center 834.7 Mz 300 kHz/ Span 3 MHz
Date: 7.JUN.2018 15:25:26

16QAM _10MHz

® “RBNV 30 kHz Delta 1 [T1 ]
“VBN 100 kHz -0.14 B
Ref 30 dBm “Att 20 B SNT 15 ms 1.455384615 Mz
x Offfet 17|cB 0BINOT5.96153B461 Kz
Marker 1 [T1|]
oo - WocWa=| Al
D1 17.3% dBm 831937692308 vz
e /WMMMWMNWM Temp |1 [T Ol
MAXH Fi1c T = - lE\
- 42144423077 Mzl Pt
I Tenmp |2 [T1 OBN]
[ C A | G SaNe S
Uw m%r\l 843.120884615 Mz
10 L2 G5 w‘\“ Wi '
L]
Ik
[-3C
L o
-850
-0
70
Center 832.63 MHz 300 kHz/ Span 3 MHz
Date: 7.JUN.2018 15:32:55

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 64 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00
LTE Band 12
QPSK_1.4MHz
® “RBN 30 kHz Delta 1 [T1 ]
“VBN 100 KHz -0.20 aB
Ref 30 dBm “Att 20 B SWT 15 ms 1.293076923 Mz
x Offget 17|cB OBV |1.100961538 MHz
Marker 1 [T1(]
oo o WecWaz| A
706855769231 MHz
e D1 15.88 dBn
| _A\W\’\/’/\\JWWV"\J\—V\—P Terp|1 [T1 OBN] -
706951923077 MHz| "
Temp (2 [T1 oBw]
[ C -39 dgr
708.052884615 Mz
L) L —HOUTL7/ W \r/\‘,/v
Mo~ R
| e ala
e
[ —3C
[--4AC
-850
60
—70
Center 707.5 MHz 300 kHz/ Span 3 MHz
Date: 12.JUL.2018 13:16:59
QPSK_3MHz
® “RBN 30 kHz Delta 1 [T1 ]
VBNV 100 kHz -0.27 B
Ref 30 dBm “Att 20 B SWT 15 ms 1.572115385 MHz
T Offget 17|cB OBV |1.129801692 MHz
Marker 1 [T1(]
oo —9 o2 g [N
D1 15.89 dBn 706.153658846 MHz
2 DAV Ny Terp|1 [T1 o]
L e /lh/\r\,\ VM—V\TZ = B v
706.312307692 Mz
Temp (2 [T1 oBwW]
[ C .95 aBT
3./ 747442115385 Mz
1
—10 L= —OoT L ]
N P
Rak
/'w-wJ"’NWJ/A\UL
=20
e
[ —3C
I of
[ -850
[--60
—70
Center 706.87 MHz 300 kHz/ Span 3 MHz

Date: 12.JUL.2018 11:56:29

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)

Page 65 of 227




Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

QPSK_5MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBN 100 KHz 2.05 B
Ref 30 dBm “ALE 20 dB SNT 15 ms 1.381153846 Mz
x Offfet 17|cB oBW [1.11057¢923 Mz
Marker 1 [T1(]
- o Weae =y | Al
D1 16.95 dBm 20516250000 Mz
1 B b Ao Temp (1 [T1 OBN]
= | fiatst M n
705237115385 MHz
/ i Tenmp |2 [T1 OBN]
[ C ©. 99 agr
1 706.347695308 Mz
Foc Inr 2 oWa' =\ \J&«J
B Myl
—20 L ] T
F-30
40
-850
-0
-0

Center 705.79 Mz 300 kHz/ Span 3 MHz
Date: 7.JUN.2018 15:37:41
QPSK_10MHz
® “RBNV 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.23 aB
Ref 30 dBm “ALt 20 oB SAT 15 ms 1.524038462 M-z
x Offfet 17|cB oBW [1.14423p769 Mz
Markgr 1 [T1(]
oo -0 19 den
D1 16.72 dBn 72 945061538 Mz
1 B me Ww;\ Terp |1 [T1 oBW]
D e #—96—cBr
L 708.143076923 Mz
Tenmp |2 [T1 OBN]
Fc -o/ agn
| 794.28730[692 Mz
- o2
=Te M
[-3C
L G
-850
-0
—7C

Date: 7.JUN.2018 15:40:02
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16QAM_1.4MHz
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16QAM_5MHz
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LTE Band 13
QPSK_5MHz
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T Offget 17|dB 0BV [1.115384615 MHz
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16QAM_5MHz
® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz -0.23 aB
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LTE Band 26
QPSK_1.4MHz
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QPSK_5MHz
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QPSK_15MHz
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16QAM_3MHz
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FCC82.1051, §22.917(a) & §24.238(a) & 827.53& 8§890.691 — Spurious
Emissions At Antenna Terminals
Applicable Standard

FCC § 2.1051, §22.917, § 24.238, § 27.53, §90.691

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through
appropriate attenuation. Sufficient scans were taken to show any out of band emissions up to 10th

harmonic.

Environmental Conditions

Temperature: 25 C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-07 ~ 2018-07-12.

Pre-scan with all the bandwidth and modulation, worse case as below:
(Pre-scan with Low, Middle and High channel, the worst case as below)

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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LTE Band 2 (Middle Channel)
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QPSK_5MHz
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QPSK_10MHz
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QPSK_15MHz
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QPSK_20MHz
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LTE Band 4 (Middle Channel)
QPSK_1.4MHz
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LTE Band 12 (Middle Channel)
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LTE Band 13 (Middle Channel)
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1.599-1.610GHz (5MHz, Middle Channel)
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Additional Conducted Spurious Emissions Evaluations in accordance with FCC §27.53 (c)
Note: because of RBW 10kHz convert to 6.25 kHz, 10*log (10/6.25) =2, offset added with more 2dB.
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FCC82.1053, §22.917 & 8§824.238 & §27.53& 8§890.691 — Spurious Radiated
Emissions

Applicable Standard
FCC 8§ 2.1053, §22.917, § 24.238 and § 27.53 &890.691

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load
which was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-
orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.
Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were
measured by the substitution.

Spurious emissions in dB = 10 Ig (TXpwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB = 43 + 10 Log10 (power out in Watts)

Environmental Conditions

Temperature: 25 C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-08.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

Test Mode: Transmitting

Pre-scan with Low, Middle and High channel, the worst case as below:

LTE Band: (Pre-scan with all the bandwidth, worse case as below)

Horizontal
Frequency S.G. Cable Ant.Gain Result Limit Margin Heigh Degree
(MHz) (dBm) loss(dB) (dBd/dBi) (dBm) (dBm) (dB) (cm) (°)
LTE Band 2 (30MHz-20GHz)
36.7900 -51.98 0.85 -15.35 -68.18 -13.00 -55.18 100 46
140.5800 -69.42 1.61 -0.15 -71.18 -13.00 -58.18 100 41
186.1700 -62.98 1.85 4.16 -60.67 -13.00 -47.67 100 62
259.8900 -75.82 2.19 5.96 -72.05 -13.00 -59.05 100 118
800.1800 -72.55 3.91 6.82 -69.64 -13.00 -56.64 100 211
1000.000 -73.28 4.40 6.26 -71.42 -13.00 -58.42 100 335
3760.000 -53.16 5.72 9.25 -49.63 -13.00 -36.63 150 20
5640.000 -55.66 7.39 10.51 -52.54 -13.00 -39.54 150 359
7520.000 -55.17 8.2 10.51 -52.86 -13.00 -39.86 150 101
LTE Band 4 (30MHz-20GHz)
36.7900 -53.27 0.85 -15.35 -69.47 -13.00 | -56.47 100 296
140.5800 -69.33 1.61 -0.15 -71.09 -13.00 | -58.09 100 22
185.2000 -63.14 1.85 4.15 -60.84 -13.00 | -47.84 100 70
259.8900 -75.64 2.19 5.96 -71.87 -13.00 | -58.87 100 128
800.1800 -73.91 3.91 6.82 -71.00 -13.00 | -58.00 100 177
960.2300 -72.00 4.30 6.38 -69.92 -13.00 | -56.92 100 235
3465.000 -42.77 5.35 9.19 -38.93 -13.00 | -25.93 150 80
5197.500 -52.47 7.92 10.22 -50.17 -13.00 | -37.17 150 89
6930.000 -55.13 7.81 10.88 -52.06 -13.00 | -39.06 150 333
LTE Band 5 (30MHz-10GHz)
30.0000 -46.52 0.76 -22.3 -69.58 -13.00 | -56.58 100 129
140.5800 -65.63 1.61 -0.15 -67.39 -13.00 | -54.39 100 32
185.2000 -60.81 1.85 4.15 -58.51 -13.00 | -45.51 100 58
259.8900 -72.95 2.19 5.96 -69.18 -13.00 | -56.18 100 112
666.3200 -52.92 3.56 6.66 -49.82 -13.00 | -36.82 100 335
1000.000 -62.06 4.4 6.26 -60.20 -13.00 | -47.20 100 342
1673.000 -54.02 3.67 8.23 -49.46 -13.00 | -36.46 150 308
2509.500 -56.36 4.56 9.49 -51.43 -13.00 | -38.43 150 277
3346.000 -60.15 5.24 9.17 -56.22 -13.00 | -43.22 150 230
LTE Band 12 (30MHz-10GHz)
35.8200 -49.74 0.84 -16.33 -66.91 -13.00 | -53.91 150 280
174.5300 -60.29 1.78 3.41 -58.66 -13.00 | -45.66 150 325
188.1100 -67 1.86 4.20 -64.66 -13.00 | -51.66 150 322
256.9800 -66.21 2.18 6.04 -62.35 -13.00 | -49.35 150 33
306.4500 -72.79 2.39 5.93 -69.25 -13.00 | -56.25 150 1
964.1100 -73.8 431 6.37 -71.74 -13.00 | -58.74 150 348
1415.000 -46.68 3.36 7.77 -42.27 -13.00 | -29.27 150 296
2122.500 -59.28 4.16 8.59 -54.85 -13.00 | -41.85 150 1
2830.000 -63.83 4.79 9.24 -59.38 -13.00 | -46.38 150 340

Result = Reading + Correct Factor

Margin = Result — Limit

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain
Spurious emissions more than 20 dB below the limit were not reported.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Frequency S.G. Cable Ant.Gain Result Limit Margin Heigh Degree
(MHz) (dBm) loss(dB) (dBd/dBi) (dBm) (dBm) (dB) (cm) (°)
LTE Band 13 (30MHz-10GHz)
30.9700 -44.56 0.77 -21.3 -66.63 -13.00 | -53.63 150 185
174.5300 -60.33 1.78 341 -58.70 -13.00 | -45.70 150 326
204.6000 -68.63 1.94 4.29 -66.28 -13.00 | -53.28 150 19
258.9200 -65.7 2.19 5.99 -61.90 -13.00 | -48.90 150 31
308.3900 -74.32 2.4 5.93 -70.79 -13.00 | -57.79 150 2
967.9900 -74.1 4.32 6.36 -72.06 -13.00 | -59.06 150 150
1564.000 -44.33 3.55 8.21 -39.67 -13.00 | -26.67 150 179
2346.000 -54.73 4.39 9.13 -49.99 -13.00 | -36.99 150 355
3128.000 -62.68 5.04 9.13 -58.59 -13.00 | -45.59 150 283
LTE Band 26 (30MHz-10GHz)
30.0000 -46.76 0.76 -22.3 -69.82 -13.00 | -56.82 100 15
140.5800 -64.37 1.61 -0.15 -66.13 -13.00 | -53.13 100 55
184.2300 -56.82 1.84 4.13 -54.53 -13.00 | -41.53 100 72
254.0700 -73.11 2.17 6.11 -69.17 -13.00 | -56.17 100 44
662.4400 -54.85 3.55 6.63 -51.77 -13.00 | -38.77 100 352
994.1800 -69.07 4.39 6.28 -67.18 -13.00 | -54.18 100 250
1663.000 -50.2 3.66 8.23 -45.63 -13.00 | -32.63 150 336
2494.500 -62.38 4.54 9.49 -57.43 -13.00 | -44.43 150 291
3326.000 -60.92 5.22 9.17 -56.97 -13.00 | -43.97 150 27

Result = Reading + Correct Factor

Margin = Result — Limit

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain
Spurious emissions more than 20 dB below the limit were not reported.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Vertical
Frequency S.G. Cable Ant.Gain Result Limit Margin Heigh Degree
(MHz) (dBm) loss(dB) (dBd/dBi) (dBm) (dBm) (dB) (cm) (°)
LTE Band 2 (30MHz-20GHz)
45.5200 -57.29 0.93 -7.25 -65.47 -13.00 | -52.47 100 220
140.5800 -60.12 1.61 -0.15 -61.88 -13.00 | -48.88 100 273
185.2000 -50.85 1.85 4.15 -48.55 -13.00 | -35.55 100 79
259.8900 -67.04 2.19 5.96 -63.27 -13.00 | -50.27 100 258
700.2700 -70.19 3.66 6.96 -66.89 -13.00 | -53.89 100 227
1000.000 -67.23 4.4 6.26 -65.37 -13.00 | -52.37 100 344
3760.000 -59.62 5.72 9.25 -56.09 -13.00 | -43.09 150 338
5640.000 -56.52 7.39 10.51 -53.40 -13.00 | -40.40 150 138
7520.000 -57.15 8.2 10.51 -54.84 -13.00 | -41.84 150 183
LTE Band 4 (30MHz-20GHz)
141.5500 -59.65 1.62 -0.03 -61.30 -13.00 | -48.30 100 0
187.1400 -50.88 1.86 4.18 -48.56 -13.00 | -35.56 100 84
199.7500 -63.8 1.91 3.21 -62.50 -13.00 | -49.50 100 164
259.8900 -69.35 2.19 5.96 -65.58 -13.00 | -52.58 100 5
800.1800 -70.24 3.91 6.82 -67.33 -13.00 | -54.33 100 120
1000.000 -67.32 4.4 6.26 -65.46 -13.00 | -52.46 100 212
3465.000 -50.03 5.35 9.19 -46.19 -13.00 | -33.19 150 9
5197.500 -54.59 7.92 10.22 -52.29 -13.00 | -39.29 150 18
6930.000 -55.43 7.81 10.88 -52.36 -13.00 | -39.36 150 112
LTE Band 5 (30MHz-10GHz)
141.5500 -54.76 1.62 -0.03 -56.41 -13.00 | -43.41 100 333
184.2300 -49.11 1.84 4.13 -46.82 -13.00 | -33.82 100 86
259.8900 -64.98 2.19 5.96 -61.21 -13.00 | -48.21 100 311
500.4500 -66.53 3.04 6.44 -63.13 -13.00 | -50.13 100 175
666.3200 -54.98 3.56 6.66 -51.88 -13.00 | -38.88 100 329
978.6600 -59.94 4.35 6.33 -57.96 -13.00 | -44.96 100 175
1673.000 -61.69 3.67 8.23 -57.13 -13.00 | -44.13 150 313
2509.500 -56.13 4.56 9.49 -51.20 -13.00 | -38.20 150 345
3346.000 -59.92 5.24 9.17 -55.99 -13.00 | -42.99 150 224
LTE Band 12 (30MHz-10GHz)
84.3200 -64.13 1.25 0.93 -64.45 -13.00 | -51.45 150 326
177.4400 -55.95 1.8 3.76 -53.99 -13.00 | -40.99 150 187
259.8900 -68.07 2.19 5.96 -64.30 -13.00 | -51.30 150 172
485.9000 -74.48 3.01 6.41 -71.08 -13.00 | -58.08 150 112
800.1800 -69.65 3.91 6.82 -66.74 -13.00 | -53.74 150 31
993.2100 -68.94 4.38 6.28 -67.04 -13.00 | -54.04 150 214
1415.000 -54.26 3.36 7.77 -49.85 -13.00 | -36.85 150 30
2122.500 -65.22 4.16 8.59 -60.79 -13.00 | -47.79 150 8
2830.000 -63.2 4.79 9.24 -58.75 -13.00 | -45.75 150 231

Result = Reading + Correct Factor

Margin = Result — Limit

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain
Spurious emissions more than 20 dB below the limit were not reported.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Frequency S.G. Cable Ant.Gain Result Limit Margin Heigh Degree

(MHz) (dBm) loss(dB) (dBd/dBi) (dBm) (dBm) (dB) (cm) )
LTE Band 13 (30MHz-10GHz)
86.2600 -64.35 1.26 1.21 -64.40 -13.00 | -51.40 150 338
156.1000 -59.53 1.69 1.38 -59.84 -13.00 | -46.84 150 180
172.5900 -54.91 1.77 3.18 -53.50 -13.00 | -40.50 150 196
258.9200 -66.77 2.19 5.99 -62.97 -13.00 | -49.97 150 149
450.0100 -75.03 2.9 6.32 -71.61 -13.00 | -58.61 150 151
979.6300 -70.32 4.35 6.33 -68.34 -13.00 | -55.34 150 84
1564.000 -57.1 3.55 8.21 -52.44 -13.00 | -39.44 150 244
2346.000 -59.13 4.39 9.13 -54.39 -13.00 | -41.39 150 32
3128.000 -62.9 5.04 9.13 -58.81 -13.00 | -45.81 150 86
LTE Band 26 (30MHz-10GHz)

140.5800 -53.18 1.61 -0.15 -54.94 -13.00 | -41.94 100 316
182.2900 -45.55 1.83 4.10 -43.28 -13.00 | -30.28 100 70
256.0100 -62.88 2.17 6.06 -58.99 -13.00 | -45.99 100 318
480.0800 -72.19 2.99 6.40 -68.78 -13.00 | -55.78 100 93
662.4400 -51.33 3.55 6.63 -48.25 -13.00 | -35.25 100 36
994.1800 -57.5 4.39 6.28 -55.61 -13.00 | -42.61 100 83
1663.000 -52.47 3.66 8.23 -47.90 -13.00 | -34.90 150 301
2494.500 -57.29 4.54 9.49 -52.34 -13.00 | -39.34 150 344
3326.000 -60.97 5.22 9.17 -57.02 -13.00 | -44.02 150 297

Result = Reading + Correct Factor

Margin = Result — Limit

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain
Spurious emissions more than 20 dB below the limit were not reported.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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FCC822.917(a) & §24.238(a) & §27.53890.691 — Band Edges

Applicable Standard
FCC 822.917, § 24.238, § 27.53 and §90.691

Test Procedure
The RF output of the transmitter was connected to the input of the spectrum analyzer through

sufficient attenuation.
The center of the spectrum analyzer was set to block edge frequency.

Environmental Conditions

Temperature: 25 C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-08 ~ 2018-07-12.

Test Results

Please refer to the following plots

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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QPSK (3MHz, RBO) — Left Band Edge
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QPSK (3MHz, RB6) — Left Band Edge
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16QAM (3MHz, RBO) — Left Band Edge
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16QAM (3MHz, RB5) — Left Band Edge
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QPSK (5MHz, RBO0) — Left Band Edge
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QPSK (5MHz, RB6) — Left Band Edge
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16QAM (5MHz, RBO) — Left Band Edge
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16QAM (5MHz, RB5) — Left Band Edge
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QPSK (10MHz, RBO0) - Left Band Edge
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QPSK (10MHz, RB6) — Left Band Edge
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16QAM (10MHz, RBO0) — Left Band Edge
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16QAM (10MHz, RB5) — Left Band Edge
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LTE Band 12
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QPSK (1.4MHz, RB6) — Left Band Edge
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16QAM (1.4MHz, RBO) — Left Band Edge
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QPSK (3MHz, RB0) - Left Band Edge
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QPSK (3MHz, RB6) — Left Band Edge
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16QAM (3MHz, RB0) - Left Band Edge
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16QAM (3MHz, RB5) — Left Band Edge
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QPSK (5MHz, RBO) — Left Band Edge
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QPSK (5MHz, RB6) — Left Band Edge
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16QAM (5MHz, RBO) — Left Band Edge
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16QAM (5MHz, RB5) — Left Band Edge
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® “RBNV 30 kHz Marker 1 [T1 ]
VBN 100 kHz -13.48 dBr
Ref 30 dBn “Att 20 dB SWT 25 ms 716.064102564 VHz
T Offfet 17|dB
Lo m

) JL ]

o fj WWM

Center 716 VHz 500 kHz/ Span 5 MHz
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QPSK (10MHz, RBO0) - Left Band Edge

® “RBN 30 kHz Varker 1 [T1 ]
“VBN 100 KHz -18.94 dBn
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QPSK (10MHz, RBO) - Right Band Edge
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QPSK (10MHz, RB6) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -20.39 dBn
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QPSK (10MHz, RB6) - Right Band Edge
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16QAM (10MHz, RBO0) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -18.53 dBn
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16QAM (10MHz, RBO) - Right Band Edge
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16QAM (10MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -19.44 dBn
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16QAM (10MHz, RB5) - Right Band Edge
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LTE Band 13
QPSK (5MHz, RBO0) — Left Band Edge
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QPSK (5MHz, RB6) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~15.83 dBn
Ref 30 cBm “Att 20 dB SNT 25 ms 776.983974350 MHz
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QPSK (5MHz, RB6) — Right Band Edge
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16QAM (5MHz, RBO) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~14.00 B
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16QAM (5MHz, RBO) - Right Band Edge
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16QAM (5MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 kHz -18.64 dBr
Ref 30 cBm “Att 20 B SNT 25 ms 776.991987179 MHz
1 Offfet 17|cB
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16QAM (5MHz, RB5) - Right Band Edge
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QPSK (10MHz, RBO0) - Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 kHz -17.87 dBr
Ref 30 cBm “Att 20 dB SNT 25 ms 776.927884615 MHz
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QPSK (10MHz, RBO) - Right Band Edge
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Ref 30 cBm “Att 20 dB SNT 25 ms 787.016025641 MHz
T Offfet 17|cB
20
1 el
[vioe S .
[-C
[0
D1 -13 ¢Bm
M J\(‘

L

Center 787 VHz 500 kHz/ Span 5 MHz

Date: 8.JUN.2018 17:16:21

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 197 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

QPSK (10MHz, RB6) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~19.91 dBn
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QPSK (10MHz, RB6) - Right Band Edge
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16QAM (10MHz, RBO0) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -19.55 dBn
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16QAM (10MHz, RBO) - Right Band Edge
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16QAM (10MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~19.91 dBn
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16QAM (10MHz, RB5) - Right Band Edge
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LTE Band 26
QPSK (1.4MHz, RBO) — Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
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QPSK (1.4MHz, RB0) — Right Band Edge
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QPSK (1.4MHz, RB6) — Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
VBN 100 kHz -18.24 dBr
Ref 30 dBm ALt 20 dB SNT 25 ms 813.839743590 MHz
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QPSK (1.4MHz, RB6) — Right Band Edge
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16QAM (1.4MHz, RB0) - Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
VBN 100 kHz -15.13 dBr
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16QAM (1.4MHz, RB5) — Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
“ VBN 100 kHz ~16.69 dBn
Ref 30 dBm “AtE 20 B SNT 25 ms 813983974359 M-z
T Offget 17|dB
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16QAM (1.4MHz, RB5) - Right Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
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QPSK (3MHz, RB0) - Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
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QPSK (3MHz, RB6) — Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
VBN 100 kHz -19.08 dBr
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QPSK (3MHz, RB6) — Right Band Edge
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16QAM (3MHz, RBO) — Left Band Edge

® “RBN 30 kHz Marker 1 [T1 ]
“ VBN 100 kHz ~15.17 dBn
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16QAM (3MHz, RBO) - Right Band Edge

- REW 30 kH= Mazk
- VEW 100 kH=

Ref 30 4Bm -Att ZD 4B SWT 25 ms E45.D1

=0 Offgec 17 (4B

18
-

10

/1N

01 -13 dEm 7 P

J -

| -a0.

| -=0.

Centes E45 ME= 500 kH=z/ Span 5 ME=

Date: 14 JUL.2018 11:422:27

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan) Page 207 of 227




Bay Area Compliance Laboratories Corp.(Taiwan) No.: RXZ1805044-00

16QAM (3MHz, RB5) — Left Band Edge
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16QAM (3MHz, RB5) - Right Band Edge
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QPSK (5MHz, RBO) - Left Band Edge
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QPSK (5MHz, RB6) — Left Band Edge
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16QAM (5MHz, RBO) — Left Band Edge

® “RBN 30 KHz varker 1 [T1 ]
“VBN 100 KHz ~14.94 cBn
Ref 30 dBm “Att 20 B SNT 25 ms 813.911858974 Mz
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16QAM (5MHz, RBO) - Right Band Edge

® “RBN 30 KHz varker 1 [T1 ]
“VBN 100 kiHz -15.47 dBn
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Date: 11.JUN.2018 13:26:53
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16QAM (5MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~19.08 dBn
Ref 30 cBm “Att 20 dB SNT 25 ms 813999999999 M-z
1 Offfet 17|cB
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Date: 11.JUN.2018 11:41:58
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Date: 14.JUL.2018 13:08:13
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QPSK (10MHz, RBO0) - Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 kHz -17.74 dBv
Ref 30 cBm “Att 20 dB SNT 25 ms 813999999999 M-z
1 Offfet 17|cB
oo ek [ A
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1c / \ Ve
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Center 814 VHz 500 kHz/ Span 5 MHz
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QPSK (10MHz, RBO) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -15.68 dBr
Ref 30 cBm “Att 20 dB SNT 25 ms 849_000000001 M-z
T Offfet 17|cB
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Center 849 VHz 500 kHz/ Span 5 MHz

Date: 11.JUN.2018 13:23:38
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QPSK (10MHz, RB6) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -19.67 dBn
Ref 30 cBm “Att 20 dB SNT 25 ms 813871794872 Mz
1 Offfet 17|cB
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QPSK (10MHz, RB6) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 kHz ~16.21 B
Ref 30 cBm “AtE 20 B SNT 25 ms 849.104166667 MHz
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16QAM (10MHz, RBO0) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~19.51 dBn
Ref 30 cBm “Att 20 dB SNT 25 ms 813839743590 M-z
1 Offfet 17|cB
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16QAM (10MHz, RBO) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~17.71 B
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16QAM (10MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -20.28 dBn
Ref 30 cBm “Att 20 dB SNT 25 ms 813067948718 M-z
1 Offfet 17|cB
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16QAM (10MHz, RB5) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -15.10 cBr
Ref 30 cBm “AtE 20 B SNT 25 ms 849016025641 MHz

T Offfet 17|dB
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Center 849 VHz 500 kHz/ Span 5 MHz

Date: 11.JUN.2018 13:22:10
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QPSK (15MHz, RBO0) - Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz -20.38 B
Ref 30 cBm “Att 20 dB SNT 25 ms 813999999999 M-z
1 Offfet 17|cB
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QPSK (15MHz, RBO) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~16.91 dBr
Ref 30 cBm “Att 20 dB SNT 25 ms 849_000000001 M-z
T Offfet 17|cB
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QPSK (15MHz, RB6) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~20.49 dBn
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QPSK (15MHz, RB6) — Right Band Edge
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16QAM (15MHz, RBO0) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~19.79 dBr
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16QAM (15MHz, RBO) - Right Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBN 100 KHz ~16.99 dBr
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T Offfet 17|cB

N

e

Center 849 VHz 500 kHz/ Span 5 MHz
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16QAM (15MHz, RB5) — Left Band Edge

® “RBN 30 kHz varker 1 [T1 ]
“VBV 100 kHz -21.83 dBn
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FCC §2.1055, 822.355 & §24.235 & §27.54& §890.213 - FREQUENCY
STABILITY

Applicable Standard

FCC § 2.1055 (a), § 2.1055 (d), §22.355, §24.235 - §27.54, §90.213.

Test Procedure
Frequency Stability vs. Temperature: The equipment under test was connected to an external DC

power supply and the RF output was connected to communication test set via feed-through
attenuators. The EUT was placed inside the temperature chamber. The DC leads and RF output cable
exited the chamber through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded
from the communication test set.

Frequency Stability vs. Voltage: An external variable DC power supply was connected to the battery
terminals of the equipment under test. The voltage was set from 85% to 115% of the nominal value
and was then decreased until the transmitter light no longer illuminated; i.e., the battery end point.
The output frequency was recorded for each battery voltage.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 55 %
ATM Pressure: 1010 hPa

The testing was performed by Tom Hsu on 2018-06-08.

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
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Bay Area Compliance Laboratories Corp.(Taiwan)

No.: RXZ1805044-00

Test Results

Band 2. QPSK
10.0 MHz Middle Channel, fo =1880 MHz

Temperature Voltage Supplied Frequency Error Frequency Error —_—

(C) (Vo) (Hz) (ppm)
-30 12 17 0.009 PASS
-20 12 19 0.010 PASS
-10 12 21 0.011 PASS
0 12 22 0.012 PASS
10 12 18 0.010 PASS
20 12 16 0.009 PASS
30 12 27 0.014 PASS
40 12 23 0.012 PASS
50 12 25 0.013 PASS
25 10.2 18 0.010 PASS
25 13.8 24 0.013 PASS

Band 2_16QAM
10.0 MHz Middle Channel, fo =1880 MHz

Temperature Voltage Supplied Frequency Error Frequency Error N~

(C) (Voc) (Hz) (ppm)
-30 12 21 0.011 PASS
-20 12 17 0.009 PASS
-10 12 25 0.013 PASS
0 12 30 0.016 PASS
10 12 18 0.010 PASS
20 12 19 0.010 PASS
30 12 26 0.014 PASS
40 12 7 0.004 PASS
50 12 22 0.012 PASS
25 10.2 9 0.005 PASS
25 13.8 25 0.013 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Band 4 QPSK
10.0 MHz Middle Channel, fo =1732.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error N

(C) (Voc) (H2) (ppm)
-30 12 32 0.018 PASS
-20 12 23 0.013 PASS
-10 12 18 0.010 PASS
0 12 15 0.009 PASS
10 12 19 0.011 PASS
20 12 22 0.013 PASS
30 12 24 0.014 PASS
40 12 2 0.001 PASS
50 12 21 0.012 PASS
25 10.2 22 0.013 PASS
25 13.8 17 0.010 PASS

Band 4 16QAM
10.0 MHz Middle Channel, fo =1732.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error -

(C) (Voc) (H2) (ppm)
-30 12 26 0.015 PASS
-20 12 4 0.002 PASS
-10 12 27 0.016 PASS
0 12 20 0.012 PASS
10 12 18 0.010 PASS
20 12 17 0.010 PASS
30 12 22 0.013 PASS
40 12 6 0.003 PASS
50 12 21 0.012 PASS
25 10.2 23 0.013 PASS
25 13.8 25 0.014 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Band 5 QPSK
10.0 MHz Middle Channel, fo =836.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error N

(C) (Voc) (H2) (ppm)
-30 12 18 0.022 PASS
-20 12 6 0.007 PASS
-10 12 23 0.027 PASS
0 12 20 0.024 PASS
10 12 29 0.035 PASS
20 12 24 0.029 PASS
30 12 22 0.026 PASS
40 12 17 0.020 PASS
50 12 31 0.037 PASS
25 10.2 21 0.025 PASS
25 13.8 24 0.029 PASS

Band 5 16QAM
10.0 MHz Middle Channel, fo =836.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error -

(C) (Voc) (H2) (ppm)
-30 12 14 0.017 PASS
-20 12 17 0.020 PASS
-10 12 36 0.043 PASS
0 12 18 0.022 PASS
10 12 19 0.023 PASS
20 12 22 0.026 PASS
30 12 23 0.027 PASS
40 12 7 0.008 PASS
50 12 20 0.024 PASS
25 10.2 24 0.029 PASS
25 13.8 26 0.031 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Band 12 QPSK

10.0 MHz Middle Channel, fo =707.5 MHz
Temperature Voltage Supplied Frequency Error Frequency Error N
(C) (Voc) (H2) (ppm)
-30 12 24 0.034 PASS
-20 12 20 0.028 PASS
-10 12 17 0.024 PASS
0 12 23 0.033 PASS
10 12 19 0.027 PASS
20 12 21 0.030 PASS
30 12 20 0.028 PASS
40 12 14 0.020 PASS
50 12 18 0.025 PASS
25 10.2 22 0.031 PASS
25 13.8 25 0.035 PASS
Band 12_16QAM
10.0 MHz Middle Channel, fo =707.5 MHz
Temperature Voltage Supplied Frequency Error Frequency Error -
(C) (Voc) (H2) (ppm)
-30 12 24 0.034 PASS
-20 12 20 0.028 PASS
-10 12 17 0.024 PASS
0 12 23 0.033 PASS
10 12 19 0.027 PASS
20 12 21 0.030 PASS
30 12 20 0.028 PASS
40 12 14 0.020 PASS
50 12 18 0.025 PASS
25 10.2 22 0.031 PASS
25 13.8 25 0.035 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Band 13_QPSK

10.0 MHz Middle Channel, fo =782 MHz
Temperature Voltage Supplied Frequency Error Frequency Error N
(C) (Voc) (H2) (ppm)
-30 12 23 0.029 PASS
-20 12 17 0.022 PASS
-10 12 24 0.031 PASS
0 12 21 0.027 PASS
10 12 26 0.033 PASS
20 12 30 0.038 PASS
30 12 9 0.012 PASS
40 12 14 0.018 PASS
50 12 28 0.036 PASS
25 10.2 10 0.013 PASS
25 13.8 16 0.020 PASS
Band 13 _16QAM
10.0 MHz Middle Channel, fo =782 MHz
Temperature Voltage Supplied Frequency Error Frequency Error -
(C) (Voc) (H2) (ppm)
-30 12 30 0.038 PASS
-20 12 28 0.036 PASS
-10 12 14 0.018 PASS
0 12 28 0.036 PASS
10 12 3 0.004 PASS
20 12 21 0.027 PASS
30 12 17 0.022 PASS
40 12 25 0.032 PASS
50 12 33 0.042 PASS
25 10.2 18 0.023 PASS
25 13.8 5 0.006 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part

without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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Band 26 QPSK

10.0 MHz Middle Channel, fo =836.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error N

(C) (Voc) (H2) (ppm)
-30 12 28 0.033 PASS
-20 12 21 0.025 PASS
-10 12 17 0.020 PASS
0 12 8 0.010 PASS
10 12 31 0.037 PASS
20 12 20 0.024 PASS
30 12 14 0.017 PASS
40 12 16 0.019 PASS
50 12 1 0.013 PASS
25 10.2 29 0.035 PASS
25 13.8 24 0.029 PASS

Band 26_16QAM
10.0 MHz Middle Channel, fo =836.5 MHz

Temperature Voltage Supplied Frequency Error Frequency Error -

(C) (Voc) (H2) (ppm)
-30 12 27 0.032 PASS
-20 12 21 0.025 PASS
-10 12 20 0.024 PASS
0 12 18 0.022 PASS
10 12 25 0.030 PASS
20 12 31 0.037 PASS
30 12 19 0.023 PASS
40 12 6 0.007 PASS
50 12 12 0.014 PASS
25 10.2 16 0.019 PASS
25 13.8 7 0.008 PASS

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or used in part
without prior written consent from Bay Area Compliance Laboratories Corp. (Taiwan)
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